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MISCELLANEOUS COVERS(!) ;!u<-Miili (!) 1 
Ref. Parts Amt. 
JilL ____!!g. Description rfn £ ill._ 
.I 3100912 Top Cover · • J::lu< • I 
2 110045 Screw(M4-0. 7 X 12) • ·ll:;fl?· 11 
3 3100013 Top Cover Gasket ; J:.7J .t{~r~ Y q:.::,..... . • I 
4 0068011 Oil Sight Window . :t -1' ;vJitO!!i'!'l • • I 
5 0020759 Top Cover Seal Plug· • J:;/1/<-ili!itit. • I 
6 390069 Brand Name Plate(76.5) ·ili!i;!Ei· • I 
7 3100010 Head Cover • .r-..y }:;b.t~-. • I 
8 3JOOOJJ Head Cover Gasket· • .r-..y }::;tr.t~~.t{yq:.::,..... .• • I 
9 0093864 Head Cover Seal Plug -~~· .. • I 

10 390072 11VC" Emb 1 em · • VC;x::--::fvA • • 1 

II 3100040 Side Cover Hinge • :l\\lllll~:!1/<~t:-'i/. • I 
12 3100041 Side Cover Hinge Gasket· • :l\\lllll~:!1'<~t:--V,<7~:-' ·I 
13 110048 Screw(M4-0. 7XIO) • ·ll:;fl?· 
14 3100042 Side Cover Hinge Pin • :l\\lllll~:!1,<-t:--Vt':-- • 
15 160000 Screw(M3-0. 5 X 3) ·ll:;fl?· 
16 3100043 Side Cover • :1\\\llll ~ :lu<- • 
17 3100044 Side Cover Gasket · ·:l\\\llll~:l1/<-/<7~:-'. 
18 000924 Seal Plug(Rubber) • • ili!itit(::f A) • 
19 3110160 Cloth Plate· • :7o7.::tv-t- • 
20 110041 Screw(M4-0. 7X8) ·ll:;fl?·. 

21 0094201 Cover Latch Spring • ;11/<-77'7/<;f. 
22 110012 Screw(M4-0. 7X5) ·ll:;fl?· 
23 3100046 Side Cover Hook· • :l\\lllll~:l1/<-7 7:7 • 
24 300101 Conical Spring Washer· • JID./<;f '7 7 v-\' . 
25 170002 Screw(M4-0. 7X5) ·ll:;fi/· 
26 3100004 Oil Reser~oir · ·ill!~?"· 
27 3100005 Oil Reservoir Gasket • iii!~Q-/<7~:--'. 
28 0020143 Magnet • "<1/;f7 !-. 
29 0020144 Magnet Holder· • "<1/ * 7 H'JI;r: • 
30 II 0013 Screw(M4-0. 7 X 8) ·ll:;fl?· 

31 0020137 Drain Hole Seal· • ill!tl<~;fi//{7~:--'. 
32 005075 Screw(3/8-24 X 8) ·ill!tl<~;fi/· 
33 4109403 Model Plate(See the below) . ll!i'<t;!P: ("fll!J$1!!1) • 
34 000726 Rivet· ·ll:>'!I!E· 
35 3110150 Machine Frame Unit • 7-A"'-7 !"(*I[) • 
36 120016 Screw(M8-J. 25X20) ·ll:;fi/· 
37 340000 Machine Frame Supporting Bar •"'-7!";/t;<:$· 
38 3110185 Supplementary Cloth Plate· • :7 "7. ::tv- HiUIJ;!P: • 
39 006233 Screw(M3-0. 5X5) ·ll:;fl?· . 
<l'J;l !l!l'<t;!P:~I!'Pl'J;xO)IlJ>;t:J:ll.llfili£ w-VliO%, Mlifili!iil:~tt l ~:toJoJ ;;,,;:-r 1'5 "'· 
Note: Order for Model Plate must be accompanied by model designation(including 

symbols of gauge and devices). 
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• I 
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• I 
• I 
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2 MISCELLANEOUS COVERS(2) tP<-IliiJ>Wl 2 
Ref. Parts Amt, 
___!fu_ _jJg,_ D~J;scriJ!tiQn /il, £ !\rut._ 
41 3110072 Edge Guide Chip • . ~!i!!'hl :1'. . I 
42 004182 Screw(3/32-56X2.5) • • Jl:.'l<"' • . I 
43 000005 Washer . ·!77V.Y· • 2 
44 110008 Screw(M4-0. 7X5.4) . • J!:.;i< y . . • 2 
45 3110'108 Fabric Guide Holder· ·:{fjjf-{f'il· . I 
46 000538 Washer ·!77V'r· • 4 
47 110009 Screw(M4-0. 7X8) ·Jl:.:fV· • 2 
48 3110115 Fabric Guide • :{fjjf-{ f' . . I 
49 000535 W.a-sher . ·!77V-1'"· • 2 
50 000644 Spring Washer • ·7.:1'9~/f!77V.Y· • 2 

51 004358 Screw (9/64-40 X 5. 6) • ·Jl:.:fV· • 2 
52 3110109 Fabric Guide(Right) • • :{fjjf-{ f' (i;) • . I 
53 110043 Screw(M4-0. 7 X 14) • ·Jl:*V· 0 2 
54 2100265 Spa·cer ·7..-.:-.y-. • 2 
55 000629 Seal Plug • ·lli'itk· . I 
56 160007 Screw(M6-!X6) ·lli'i.:fV· . I 
57 390067 Brand Name Plate(I06) • ·~tlii· . I 

(@ 
58 390068 Brand Name Plate(92) ·jttlii· . I 

* Ref. No. I to 40 ••••• See the preceding page. 
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3 
MISCELLANEOUS THREAD EYELETS {(,j)tll!Jf;i 
Ref. 
....!fu.... 

I 
2 
3 
4 
5 
6 
7 
8 
9 

!0 

II 
12 
13 
14 
15 
16 
17 
!8 
!9 
20 

21 
22 
23 
24 
25 
26 
27 
28 
29 
30 

31 
32 
33 
34 
·35 
36 
37 
38 
39 
40 

41 
42 
43 
44 
45 
46 
41 

r·arts 
___!fu_ 
0093863 
0090814 
0090847 
0090071 

000177 
0031111 

009835 
0090812 
3100075 
0090856 

0090807 
3100074 
110013 

0093556 
3100088 
3100085 
3100084 
170004 

3100076 
110101 

3100083 
3100082 

110100 
0020119 
0093528 

000532 
004353 

0063104 
3100382 
3100381 

310039 
0093517 
0093526 
0093521 

005431 
000538 
110009 
000651 

0090068 

3100440 
130003 

3100087 
003617'5 
0032425 
0032426 

001093 

Description 
Thread Tension Spring Cap· 
Needle Thread Tension Spring 
Looper Thread Tension Spring 
Thread Tension Spring Retainer 
Fe! t 
Tension Disc 
Tension Post 
Tension Post Ferrule 
Tension Disc Separator 
Tension Disc Eyelet · 

Jl, £ 
· *iili'r,<;f~·n,:1'(J:) · 
. **lRI'r/<;j<. . 
.· '"'-''*lilil'r'<;j< . 
· *1ilif'r''*"'"-~"":1'(r) · 
• 7.:x.JVf-. • 

•*lilil'rliiJ.· 
· *iiHj$ · 
· *i~Hj$*fll v · •*ij!;';IJ(· 
•*lilil'rliiJ.*ilt• 

Thread Lead-in Guide • *lilil'ril*il! · 
Tension Post Support • *1ilif'ri1· · 
Screw(M4-0. 7X8) • Jl:;fy · 
Looper Thread Eyelet(Long) • Jv-''*ilt(:li!:) · 
Supplementary Tension Spring · ,J,~-T.rt* · 
Supplementary Tension Disc(LoWer)tl,il-=fllil("""f) · 
Supplementary Tension Disc(Upper)JJ,~T.llll(J:.) · 
Screw(M3-0. 5X9. 6) • Jl:;fy • • 
Tension Disc Guide · ,J,ai-T..DH.:ff -1 ~ · 
Screw(M3-0. 5X3) • Jl:;j<y · 

Looper Thread Guard· 
Looper Thread Eyelet(Center) 
Screw(M3-0. 5X6) 
Thread Eyelet Pipe(Short) • 
Thread Eyelet Pipe Stay· 
Washer 
Screw(9/64-40 X 7) • • 
Thread Guide Plate 
SP Device. Complete Set· 
SP Container 

Oil Wick 
SP Felt Stay 
Felt 
Needle Thread Eyelet 
Screw (1/8-44X 3) 
Washer 
Screw(M4-0. 7X8) 
Guide Pin · 
Needle Thread Guide· 

Needle Thread Take-up Guard· 
Screw(M4-0. 7X4.5) 
Needle Thread Retainer Support 
Thread Retainer Disc Support · 
Needle Thread Retainer Disc· 
Nee_dle Thread Retainer Spring · 
scr'ew(I/8-44X2.2) • • 

• fV-/.f.ff,::J:f- f-" • 
· '"'-''*if!('!') · 
·Jl:;j<V· • 
. **''-{ :1' (jji) • 
. **''-1' :1')tx • 
·?v¥-;-· 
. Jl:;j<y .• 
•*li11'1:1Ji:· 
• SP'lli;i!l:<*ll) • 
• SP::'l:.-? • 

• ll!lt;(~*75mm) • 
• SP7 "''"' ~ )tx • 
· SP7 "''"' ~ • 
• *** .• 
·Jl:;j<y· 
·?v¥-;-· 
. Jl:;j<y .• 
• j:f -1' n::.- . 
. **~?" .. 

. **m. 9 j:f- }'" • 
·Jl:;j<y· 
. ,J,lilil'ril. 
. ,J,lilil'rt\i:. 
. ,J,lilil'rliiJ.. 
. ,J,1ilif'r/<;j<. 
·Jl:;f:V· 

3 
Amt • 
!ill!.. 
• 3 
• 2 
. I 
• 3 
• 3 
• 6 
• 3 
• 3 
. I 
• 3 

• 3 
. I 
• 5 
. I 
. I 
. I 
. I 
. I 
. I 
• 2 

. I 
• 1 
• 1 
. I 
. I 
. I 
. I 
. I 
. I 
. I 

. I 
. I 
. I 
. I 
• 2 
. I 
• 3 
. I 
. I 

. I 

. I 

. I 

. I 

. I 

. I 

. I 
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4 MISCELLANEOUS BUSHINGS & EYE GUARD 'i?V~&rfT.J:if- Fllll!l\ 4 
Ref. Parts 
...NL ____Ng,_ 

I 3100106 
2 3100107 
3 3!00099 
4 0030291 
5 0063548 
·6 0094604 
7 • • • • • 
8 ••••• 
9 3100!08 

!0 0093201 

11 3100098 
12 3100090 
!3 3100091 
14 3100094 
!5 3100095 
!6 3100096 
17 3100097 
!8 3100006 
!9 3100092 
20 .3100093 

21 3100!05 
22 3200251 
23 3101200 
24 009784 
25 3200252 
26 001230 
27 0060175 
28 006004 
29 000010 
30 000547 

31 000334 

Descrintion 
Needle Bar Bushing(Upper) · 
Needle Bar Bushing(Lower) · 
Presser Bar. Bushing • 
Oil Seal • 
Seal Plug· 
Seal Plug· 

£ £ 
• it:f$7" ,;,-~ (J:) . 
• it:f$7" ,;,-~ (1') • 
•. jljt:r.:j$ 7 " ,;,-~ . 
• ;t-{ ;vV-;v · 
-~ti· 
• Oi!itl>: • • • • • 

Amt. 
ill._ 
. I 
. I 
. I 
• 2 
. I 
. I 

Foot Lifter Lever Bushing· · ¥JI.:r.:m-:YJI!d!::fvV::r. • • 1 
Needle Thread Take-up Bushing(Front) itii\~Yifilll::fvv~(Jlil) ·I 

Need! e Thread Take-up Bushing (Rear)itil\~ 9 ifilll7 v V ~ (f&) • · I 
Lower Shaft Bushing(Left) • • • ·Tifilll7v"'~(:li:) · • • ·1 
Lower Shaft Bushing(Right) • • ·Tifilll7vv~ (;t;) • • · · ·I 
Feed Bar Shaft Bushing(Left) • ·llllliS9ifilll7vV~(:Ii:) ····I 
Feed Bar Shaft Bushing(Right) • ·JlilliS9ifilll7vV~(;t;) • • • ·1 
Feed Bar Lift Shaft Bushing(Left)l)S9J:Tifilll7vV~(:Ii:) ···I 
Feed Bar Lift Shaft Bushing(Right) l)S~J:Tifi1117vv~(;t;) ··I 
Seal Plug· · · · · · · · · · · · ID5ti: · · · · · · · · · · · 2 
Looper Driving ·shaft Bushing(Front);v~./~$!B:7vY .::r. (l}IJ) • · I 
Looper Driving Shaft Bushing(Rear) ;t-~/{Jiillr7vV.::r. (fit)· • 1 

Adjusting Screw Bushing· 
Eye Guard, Complete Set· 
Safety Plate Support 
Screw(M6-1 X 10) • • • 
Safety Plate • • • • 
Screw(3/32-56 X 3. 8) • 
Safety Plate Holder· 
Screw(!l/64-40X9. 7) 
Conical Spring Washer· 
Washer 

Nut· • 

• Jlill)S 9li!!Jllit->/7" V ~ • • I 
• 7--f:if-l"(*H.) · · · · · ·I 
· t-77--r7v- Hiti<Uli · · 1 
·Jl:t-V • • • • • • • • • • • 2 
· t-77--r7v-f- ·····I 
• ll:t-V • • • • • · • • • • • 2 
· t-77--r7v- f-JJ<;v;f · · 1 
· ll:t-V • • • • • • I 
• llll?<t- '7 "V "r • • I 
·'7VV"r• ·1 

·rvf-·· . I 
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5 MAIN SHAFT DRIVING MECHANISM 
Ref. Parts 
....N!L ---..N!L 

I 3100130 
2 160005 
3 160007 
4 0093089 
5 3100128 
6 0093090 
7 3100132 
8 3100122 
9 3100127 

!0 110009 

11 
12 
!3 
14 
15 
16 
17 
18 
19 
20 

21 
22 
23 
24 
25 
26 
27 
28 
29 
30 

31 
32 
33 
34 
35 
36 
37 
38 
39 
40 

3100123 
3100121 
160004 
001107 
330001 

3100120 
000397 
000304 
000730 

3100126 

160000 
3100125 

150000 
3100263 
110002 
000463 

3100264 
3100265 
110027 

3100262 

160001 
160008 
100003 

3100267 
110026 
340004 

3100260 
3100261 
3100266 
000531 

41 3100268 
42 110041 
43 3100270 
44 3100269 
45 170003 
4& 3100272 

Descrintion 
Pulley • • 
Screw(M6-IX8) 
Screw(M6-IX6) 
Ball Bearing(Right) • 
Main Shaft Sprocket(Lower) 
Ball Bearing(Middle) 
Lower Shaft(Right) 
Oil Pump Driving Worm· 
Counterweight(Small) 
Screw(M4-0. 7 X 8) 

Ball Bearing(Left) 
Lower Crankshaft 
Screw(M6-IX4.8) 
Roll Pin • • 
Seal Plug· 
Lower Shaft (Left) • 
Oil Wick 
Oil Wick 
Seal Plug· • 
Collar(I4X21X5.5mm) • 

Screw(M3-0. 5 X 3) 
Looper Thread Take-up· 
Screw(M5-0. 8X4) 
Supporting Plate 
Screw(M3-0. 5 X 5) 
Laced Wire • 
Thread Take-up Eyelet (Left) • 
Thread Take-up Eyelet(Right) 
Screw(M2. 5-0. 45 X 3. 5) • • 
Supporting Plate Basement· 

Screw (M4-0. 7 X 4) 
Stop Screw(M3-0. 5 X 15) 
Lock Nut 
Supporting Plate Return· Spring 
Screw(M3-0. 6 X 6) 
Pin · • 
Basement Shaft · 
Collar(6Xl!X5mm) 
Cast-off Plate 
Washer • 

fc 41 
. 7' 9 . 
·ll:ot-v· 
·JJ:ot-v· 
· #-;v-"'79 ~?'(;(;) · 

· ""''" I-7'- 9 en · 
· #-Jv-"'7 9 ~?'('I')· 
• "Fiilll (;(;) • 
. '/:t-A. . . 
· ;~7~::< '/x-{ 1- (,),) • 
·JJ:ot-v· 

· #-;v-"'7 9 ~?'(ti'.) • 
·"Fiilll?7:/?· 
·JJ:ot-v· 
• P-JVt":;...-- • 

-~;Ji-
. "Fiilll (ti'.) • 
·r!II~· 
·iii!;Jr,· 
·iia*i· 
·117-· 

·ll:ot-v· 
·"f;j\illff-11A· 
·JJ:ot-v· 
·11A;j\iJl:J&ft;f)(· 
. JJ:ot-v .. 
• 'C-Jv (*!1\'~ft§ljJ!:) • 
· 11 A *ill: (ti'.) • • 
· 11 A *ill:(;(;) • . JJ:ot-v ... 
·11A*ill:l&iti/· 

·JJ:ot-v· 
• ::< k·7't-v. 
·ov?-Tvl-· 
• !<fyJ<;j<. 
. JJ:ot-v .. 
. t"~. 
·l&itillilll· 
·117-· 
·;j\~I*J· 
·?vv-;-· 

Stop Bracket • .A 1- v 7'il · 
Screw(M4-0. 7X8) • J!:;f-v · 
Supporting Plate Stop • ·l&it;f)(.A 1- v7' · 
Stop Spring • • l&it;f)(.A 1- V 7' J<;j< • 
Screw(M3-0. 5X3) • J!:;f-v · • 
Supporting Plate Basement Cushionltit#i:i'~ 7V a·~ · 

(}'E) 11 7-0J;J"i':IHii*Jtl\X?i-tl\X~'l:*L- ·n, "!lET. 
Note: Size of Collar •·•·· Inside dia. XOutside dia. XThickness. 

5 
Amt. 
ill.. 
. I 
• 4 
• 6 
. I 
. 1 
• 1 
• 1 
. I 
• 1 
• 2 

. I 

. I 
• 2 
• 3 
. I 
. I 
• 3 
• 1 
• 1 
. I 

• 2 
• 1 
• 2 
. I 
• 3 
• 1 
• 1 
• 1 
• 2 
. I 

. I 

. I 

. I 

. I 

. I 

. I 
• 1 
. I 
. I 
• 1 

. 1 
• 2 
• 1 
. I 
. I 
. I 
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6 
UPPER SHAFT & NEEDLE THREAD TAKE-UP MECHANISM ~!liil!lll;rtti;j§li •l mm 6 
Ref. Parts Amt. 
JilL ___Ng._ Descrintion J1, £ Ell._ 

I 3100280 Handwheel • •h:--l'>t--1 
"' 0 

• 1 
2 160005 Screw(M6-IX8) ·.!I:*~· 0 2 
3 160007 Screw(M6-IX6) 0 ll:*~ 0 0 10 
4 000989 Handwheel Mark • h:--l'>t--1-Jv"l'-:7 . • I 
5 0093090 Ball Bearing . >J'-Jv---tT 9 :--1/. 0 2 
6 3100129 Handwheel Adapter· ·7117'11· • I 
1 0095214 Timing Belt· • 11-1 ~ :,-lj---t1v ~ . • 1 
8 3100281 Upper Shaft Sprocket(Upper) • • ---t1v ~ 7'- 9 U::) • • I 
9 3100282 Upper Shaft(Right) 0 J:llii (;tl) 0 • I 

10 3100283 Upper Shaft Joint· ·l:lliil!ll'l'· • 1 

II 3100121 Counterweight(Small) · /{7 :,- ;;<. '7 x.{ ~ (;]') • • 1 
12 110009 Screw(M4-0.7X8) •.!I:*~· 0 •• 0 2 
13 3100284 Upper Crankshaft ·l:lli!:77:--:7· • 1 
14 0060051 Retaining Ring ·JI:illi!· • I 
15 0093154 Ball Bearing · i:){-JV--'7 9 ':/~ · 0 2 
16 160004 Screw(M6-I X 4. 8) •.!I:*~· 0 2 
11 000926 Rubber Seat· ·dAm· 0 • 1 
18 260000 Screw(5/16-24 X 15. 88) • ·.!I:*~· 0 2 
19 0095110 Connecting Rod 0 itfl\li\!!9 p 7 I' 0 . 1 
20 005011 Screw(ll/64-32XI4) • •.!I:*~· 0 2 

21 001114 Screw(9/64-40 X 10. 3) •.!I:*~· 0 2 
22 0095168 Guide Fork ·mv.!l:i· • I 
23 004312 Screw{l/8-44X1. 9) ·.!I:*~· 0 2 
24 3100285 Driving Lever· ·itfl\li\!!9lli!Jiili· • 1 
25 120013 Screw(M6-IXI5) • ·.!I:*~· • 1 
26 120015 Screw(M5-0.8Xl0) • •.!I:*~· • 1 
21 000555 Washer ·?7V.Y· 0 l 
28 3100286 Spacer ·;<At-~· 0 l 
29 3100281 Driving Shaft·· ·itfl\li\!!9llii· • 1 
30 3100078 Bracket · ·itfl\li\!!9i'l· • I 

31 000600 Spring Washer: ·?C7'9:--l/?7V.Y· • I 
32 005650 Screw(M5-0. 8XI4) • •.!I:*~· • I 
33 0063096 Needle Thread Take-up· ·itfl\li\!!9fl\ll!:· 0 1 
34 000532 Washer •?7V.Y· 0 2 
35 110004 Screw(M3. 5-0. 6X8) •.!I:*~· 0 0 2 

From the library of: Superior Sewing Machine & Supply LLC
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NEEDLE BAR MECHANISM 
Ref. 
__fu_ 

I 
2 
3 
4 
5 
6 
7-1 
7-2 . 
7-3 
8 
9 

10-1 
10-2 
10-3 

11 
12 
13 
14 
15 
16 
17 
18 
19 
20 

21 
22 
23 
24 
25 
26 
27 
28 
29 
30 

31 
32 
33 
34 

Parts 
___l!g,_ 
0065340 

004358 
0063044 

000548 
0093!84 

002043 
0093352 
0093353 
3009101 
----

001900 
3118021 
3118022 
3118023 

009142 
110059 

3100293 
0093215 

003647 
0093214 
3100291 
3100290 
0093212 
0093213 

000321 
0093186 
0093179 
110010 

310025.6 
3100254 

110013 
0010017 
3100253 

310007 

3100250 
310006 
000637 
110009 

Descri{!tion 
Needle Bar . . ..... 
Screw(9/64-40X5. 6) • • • 
Needle Bar Thread- Eyele.t 
Washer ....... 
Needle Bar Bracket 
Screw(ll/64-40 X 11) • 
Needle Clamp(40) 

" " (48) 

" " (56) 
Needle(UYI28 GAS) • 
Screw (1/8-44 X 2. 4) 
Stitch Plate(40L) • 

" " ( 48L) • 

" " (56L) • 

Screw(9/64-40 X 4. 8) • 
Screw(M3. 5-0. 6X7) 
Counterweight, Complete Set· 
Counterweight· · · · • · · · 
Screw(l/4-28X4.8) • • • • • 
Connecting Rod Ring· · · · · 
Connecting Rod, Complete Set 
Connecting Rod • · 
Roller Bearing · · 
Connecting Rod Pin 

Oil Wick • • • • • 
Slide Block· • • • 
Needle Bar Guide 
Screw(M4-0. 7Xl6) • 
HR Device, Complete Set· 
HR Container • • 
Screw(M4-0. 7 X 8) 
Pipe Joint 
Oil Tube 
Fe It • • 

HR Cup 
HR Felt· 
Seal Plug· 
Screw(M4-0. 7 X 8) 

ou 
Jb £ 

. ~ji> ... 
·ll:i<V'·. 
-~ji>*iJ!• 
·!77V'\'• 
-~ji>~"C· 
·ll:i<V'· 
·~ll:j· 

" 
" ·~· 

·ll:i<V'· 
-~tli· 

" . 
• II • 

·ll:i<V'· 
·ll:i<V'· 
• ?{') :/ ::<. ') :r.-{ J- (ill) • 
. ?{7~.-Al).::t:.-{ }-. 
. ll:i<V' ••••.. 
·~ji>o,l'~:/1'· 
·~$P7f'(&)· • 
-~-071'···· 
• =--I'Jv-'tT ~ :/1'. 
·~ji>P7f't':/· 

• il!!:i)'; • • • • 

-~-~r'JJI\]· 
. ~·~r'J .. 
·ll:i<V' ••• 
• HR'Jj;jl (&) • 
·HR?':/? •• 
. li::;j<V' ... 
• ?{-{ 7"a!l!'l'- • 
• Miil!!?{-{ 7" • 
• 7:::c.JVf-. • • 

• HR:b "7" .. 
• HR7 ocJv !- • 
·ili'i~·. 
• ll:i<V' ••• 

7 
Amt. 
ill.. 
. I 
. I 
. I 
. I 
. I 
. I 
. I 
. I 
. I 
• 2 
• 2 
. I 
. I 
.. I 

• 2 
. I 
. I 
. I 
• 2 
. I 
. I 
. I 
. I 
. I 

. I 

. I 

. I 
• 2 
. I 
.. ! 
• 2 
. I 
• I 
. I 

. I 

. I 

. I 

. I 
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8 
PRESSER FOOT MECHANISM 
Ref. Parts 
.Jf!L __1fu_ 

I 0077270 
2 0090620 
3 000445 
4 0065372 
5 0063087 
6 004440 
7 0093483 
8 004441 
9 0060142 

10 0093480 

11 0093611 
12 0063079 
!3 001459 
14-1 3117076 
14-2 3117078 
14-3 3117080 
15 001186 
16 0063280 
17 0093487 
18 006038 
!9 0063083 
20 000690 

21 
22 
23 
24 
25 
26 
27 
28 
29 
30 

31 
32 
33 
34 
35 
36 
37 
38 
39 
40 

41 
42 
43 
44 
45 

0063084 
0093491 
009604 

0093479 
003433 

3100294 
120017 

0077179 
0093509 
0093507 

0093508 
004591 

0066560 
0066561 
004358 

0090801 
005542 

0093545 
0090824 
0065366 

0063282 
000327 
003302 

3117084 
001228 

Descrintion 
Presser Spring Regulator 
Cotter Pin • 
Lock Nut • .. 
Presser Bar Spring{Outer) · 
Presser Bar Connecting Bracket 
Screw (11/64-40 X 8. 3) 
Presser Bar Guide· 
Screw(ll/64-40X16) • 
Presser Bar Spring(lnner) · 
Presser Bar· • 

Rn £ 
• Jlll:r.llil:fllit: ~ .• 
·'/illY e·~ · · · 
'o"?-T"I-· 
. jljl:r.~''* (;!;:) • 
·Jlll:r.~"f· 
·.!l:t:v· 
·Jlll:r.~~li'J· 
·.!l:t:~· 
. jljl:r.~?<t; (liD!) • 
·Jlll:r.~· 

Oil Protector Ring • ii!IW 9 9 ~7/ · 
Stop Collar(9Xl5X7mm) • ·A I-":1';1J'7- · 
Screw(9/64-40 X 3) • • • • • .. ·• • • .!l:t; ~ • • 
Pres.ar Foot, Complete Set\040\· jljl:r.(mJ · 

II II (048) ~-· II 

II II (056)• II 

Screw(9/64-40X7. 8) • • .!l:t;~ · 
Presser Foot Spring · · ,j,¥fl.:x..r(* · 
Lifter Link • • ff.r Y.!} 'Y?/ • 
Screw(3/16-32 X 2. 2) • • .!l:t; v · 
Lifter Link Lever· · 1fr 9 9 'Y? v.r~- · 
Fastener Pin · l.l::j to':/· 

Lifter Spring • 
Collar (8 X 16 X 8mm) 
Screw(ll/64-40X5. 5) 
Lifter Shaft 
Screw(ll/64-40 X 4) 
Intermediate Lever 
Screw(M5-0.8X15) • 
Retaining Ring 
Connecting Pin 
Connecting Plate 

Lifter Lever (Small) • 
Screw(15/64-28 X 9. 5) 
Lifter Lever 
Lifter Lever Stop· 
Screw(9/64-40X 5. 6) • 
Tension Release Lever • 
Screw(ll/64-40X14. 5) • 
Tension Release Shaft·· 
Swing-proof Spring • 
Presser Foot Guid_e Locking Pin 

Presser Foot Hinge Pin 
Lock Nut • 
Adjusting Screw(l/8-44 X 11) • 
Fabric Presser 
Screw(3/32-56X 3. 2) • 

. w:r.m?' ''* . 
·i:l'7-· 
·.!l:t:~· 
·W:r.m?'$ili· 
·.!l:t:~· 
• w:r.m?'<P v ,,_ · 
·.!l:t:v· 
·.!l:>'l!i· 
·i!l!*lil::"~· 
·i!l!*lf*ll· 

· w:r.m?'v,<- <,J,J • 
·.!l:t:v· . 
· Jlll:r.m?'v?<- · 
. w:r.m-7' v ,,_A 1- ":1' . 
·.!l:t:v· 
·;j\£li)!llfi· 
·.!l:t:~· 
·;j\£li>'$ili· 
• !Wilit?<t; . 
• liD 9 11:>' l:"~ . 

• Jlll:r. t ~~ e·~ · 
•P7?7"7J-• 
·i\l'!:fllit:~· 
·;ftijljl:r.· 
·.!l:t:v· 

(1£) ;iJ '7 -OJ'<l'i'i<f:l:li'J;\\';; X;9!.;\\';; X tli~ii\1 l- 't'P "!ti'. 
Note: Size of Collar ·· ·· · Inside dia. XOutside dia. X Thickness. 

8 
Amt • 
RM... 
. I 
. I 
. I 
. I 
. I 
. I 
. I 
' 2 
. I 
. I 

. I 
·. I 
• 2 
. I 
. I 
. I 
. I 
. I 
. I 
• 2 
. I 
. I 

. I 
• 2 
• 2 
. I 
• 2 
. I 
. I 
• 2 
• 2 
. I 

. I 

. I 

. I 

. I 
• 2 
. I 
. I 
. I 
. I 
. I 

. I 
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9 LOQPER DRIVING MECHANISM JV-rtft\Uii 9 
Ref. Parts Amt. 
__i!g,_ ____!!g_ DescriiJtion Ol. £ ill.._ 

I 3109300 Looper . JV-.re. • I 
2 110020 Screw(M3. 5-0. 6X6) ·ll:;t.~· • I 
3-1 3100162 Looper Holder· •';V-/{~ • • I 
3-2 3100555 " (with "UT" Device) · " ("UT"~I':it~) • . I 
4 110039 Screw(M3.5-0.6X!O) • ·ll:;t.~· • I 
5 000411 Spacer(Fiber) · • ;<.~-"!1"(77-1'/<-). • I 
6 3I00154 Looper Bar Bushing • ;V-.r~1*::1 'l V' .::t. • • I 
1 160001 Screw(M6-!X6) ·ll:;t.~· • 4 
8 3100410 Looper Thread Eyelet . Jv- /< *m . • I 
9 110IOI Screw(M3-0.5X3) ·ll:;t.~- • I 

!0 340008 Roll Pin • p-JVt"~. • I 

II 3100156 Bushing Spacer • ::tvV.:z.A·...-.!-"!}- • • I 
12 3100152 Looper Bar Guide . }v-/<j$;0'-{ r . •. I 
13 3100151 Slider ·;<.7-{lf· • I 
14 3100158 Slider Holder· • ;<. 7-1 lfllHtil' · • I 
15 110005 Screw(M3. 5-0. 6X!2) • •11:*~· • I 
16 300500 Spacer(Fiber) · . ;<.~-"!1"(77-1'/<-). • I 
11 3I00!59 Slider Presser ·:A7-1!fJ<I!v· • I 
18 160001 Screw(M4-0.7X4) ·11:*~· . • I 
19 3100160 Thrust Washer • · :A7:A H77v"r · • I 
20 330002 Seal Plug(Kurk) • • iilitit(::tJv?) • • I 

21 3100!6I Looper Bar . . JV-/{:f$ . • I 
22 3100153 Guide Shaft Bushing· · tf-1 l"l!iib:t7v~ · • I 
23 3100155 Looper Bar Guide Shaft ·tf-11"lilli· • I 
24 110019 Screw(MS-0. 8 X 35) • . ·ll:;t.~- . I 
25 300000 Washer ·?7V"r· • 2 
26 3100151 Looper Rocker Adjusting Pin· · Jv- /<ilfli&i(I!Jilli l:" :.-- • • I 
21 340001 Roll Pin . • p-;Vl:::o~ • • I 
28 100002 Nut· • • • • • • • • • • • • · 7"7 1- • • I 
29 3100150 Looper Rocker Connecting Rod, c. Set Jv-/<ilfl{(t P 7 I" (*It) • . I 
30 3100141 Looper Rocker Regulating Eccentric ;V-/{ftr1~x.q:.t~ · • I 

31 160003 Screw(MS-0. 8 X 5) ·ll:;t.~· ; • I 
32 0065389 Roller Bearing · =.- 1"1v~7 9 :.--7' • • I 
33 3100149 Looper Rocker Connecting Rod · ;v-.r~Hfrfi P v ft · • I 
34 3100140 Looper Connecting Rod· • ;V-/{p '/ }t • • I 
35 005071 Screw(ll/64-32Xl4) • ·ll:;t.~· • 4 
36 3100355 Oil Splasher • ;t-1Jv:A:1'77V"r • . I 
31 3100141 Guide Fork . -~vll:;<· • I 
38 004440 Screw(ll/64-40 X 8. 3) •11:*~· • 2 
39 3100142 Looper Driving Lever • Jv-/<lillillfa • • I 
40 000631 Seal Plug· ·~fi· . I 

41 3100143 Looper Rocker Arm · • Jv-/<~ 9 Ma • • I 
42 . 120011 Screw(M6-lxl8) • ·ll:;t.~· 
43 3100146 Thrust Plate · ;<.7.::< l-:1'v-l- · 
44 3100145 Thrust Roller Bearing· ·:A7:Al-~79:.--7'· 
45 3100144 Looper Shaft . ;v-.... -eillliJ· 
46 000740 Seal Plug· ·ffi5fi· 

From the library of: Superior Sewing Machine & Supply LLC



·10 
FEED DRIVING CONTROL MECHANISM 10 

Amt. 
!ill!.. 
. I 

Ref. Parts 
__i!g_ .J!JL 

I 3100211 
2 160001 
3 0032199 
4 160002 
5 3100216 
6 3100192 
1 3100190 
8 3100189 
9 006212 

10 3100191 

11 3100193 
12 3100194 
13 3100195 
14 3100196 
15 300006 
16 110009 
11 3100197 
18 120009 
19 3100199 
20 3100202 

21 3100200 
22 340003 
23 3100103 
24 3100104 
25 0093303 
26 3100201 
21 3100211 
28 3100203 
29 3100208 
30 001101 

31 3100205 
32 3100204 
33 3100201 
34 150001 
35 3100206 
36 130002 
31 3100235 
38 3100210 
39 3100209 
40 130004 

41 000505 
42 0020350 
43 000669 
44 000600 
45 005049 
46 190004 
41 100005 
48 000010 

Descrintion £ £ 
Feed Lift Lever· ·llS9J:Tifillll!lii· 
Screw(M6-IX6) • • Jl:..t'-' • · · · · 
Connecting Rod Pin •. t1 'Y !-< e"~ • · • 
Screw(M4-0. 7 X 2) · : • ll:* Y • • · · · 
Feed Lift Connecting Rod · · 1!9 J:.ro v }" · 
Retaining Ring • • • • • · ·J.I:_)(~ · · • · • 
Roller Bearing · · · · · · · .::=.- f-:'JV....-{7 9 Y:/ · 
Differential Feed Eccentric· · i%"'*9 .:x.-=t-t'Y · 
Screw(M5-0. 8X6) • • • • • • • .tl:*'-' • • · • 
Differential Fe.ed Connecting Rod WH~!J o '/f-."· · 

Connecting Rod Pin 
Lever Link(Long) • 
Lever Link(Short) · 
Lever Link Pin • · 
Washer • · · · • • 
Screw(M4-0. 1 X 8) • 
Differential Feed Shaft Lever • 
Screw(M4-0.1XI2) • • 
Control Bracket· · · · 
Connecting Rod Guide · 

Control Bracket Spring 
Pin • • • • · · • · • • 
Control Lever Shaft Bushing· 
O-ririg(PI6) • • • • • 
Oil Seal • • • • • · 
Control Lever Shaft · 
Control Link Pin 
Control Link 
Control Nut· 
Roll Pin • • 

• "" 1'1::":.-- ••• 
• ilfjl)S 9 v ,,_ 9 :.-- ~ (:£0:) • 
• ilfjl)S 9 v ,,_ 9 :.--~ (!®:) • 
· WiZ9 V?-t- Y 'Y? t"Y · 
. !7'-'>-'-1" ••.. 
. .tl:.t"' . • • • • • . . 
·IW*9.WV.r{- · · · · 
• .tl:.tv •.....•• 
·iliillS9il'l1ili:t7?-""l-· 
• ilfjl)S 9 0 " I' :if-{ I' . 

• :177" )-/{*. 0 
• 

• 1::":.-- •••••••• 
· il'iltfflv-'<-ifii!J:t"v~ · 
. 09 :.--?'· •...•• 
· :t-1 JvY-Jv • •••• 
• iliillS 9 il'iltffl v /{-'ifii!J • • 
·iliillS9ii!Jt;)i9:.--~t:'":.--· 
·iliillS9ii!Jt;)i9:.--~-
• ilfjl)S 9 il!ltffl-T" )- . 
• o-JVt"~ • 

• 5 
. I 
• 4 
• 1 
• 2 
• 2 
. I 
• 2 
. I 

• 2 
. I 
. I 
. I 
. I 
• 2 
• 1 
. I 
. I 
. I 

. I 
• 2 
. I 
. I 
. I 
. I 
. I 
. I 
. I 
. I 

O-ring(PI2) • • 0 9 :.--:1 • • · I 
Adjusting Screw· • il'ltffl.t'-' • • ·I 
Adjusting Stop Pin ··A}- v7"t"~ · · 1 
Screw(M4-0.7X4) • • .tl:.tv • • • · ·I 
Adjusting Knob • • • ii!Jt;)i/'<? 0( • • • 1· 
Screw (M3-0. 5 X 4) • • .tl:.t '-' • · • · • 1 
Differential Feed Control Lever, C. Set ilfil)S9il!l1iliv-'<-(i!t)l 
Differential Feed Control Lever· iliillS9il!ltfflv-'<- • ·I 
Differential Feed Graduations· • iliillS9 l'!lil!~ · ·I 
Screw(M4-0.1XIl) • • .tl:.tv • • • • • • · 2 

Spacer · · · · · · 
Confrol Lever Stop 
Washer · · · · · · 
Spring Washer · · · 
Screw (M5-0. 8 X 8) • 
Screw(M6-I X 1. 5, M4. 5-0.5 X 3) 
Nut· • • • • • • • • • 
Conical Spring Washer · • · · 

• ;<~-"". • • • • . 2 
• iliillS9 il!ltfflv-'<-;< 1- "7' • · 1 
• !7'-'>-'-1"...... ·I 
• ;<7'9:.--?''7'-'>-'-1". •I. 
. .ti:-*.Y. . . . . . v 
. .tl:.tv ••••• 
·7"1- · · · · · 
• .mu<.t '7 "::---~" • 

From the library of: Superior Sewing Machine & Supply LLC
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5 

NEEDLE GUARD & FEED DRIVING MECHANISM 
Ref. Parts 
~ .....JlL 

I 3100243 
2 160003 
3 3100242 
4 110022 
5 3100241 
6 3109200 
7 110036 
8 3100246 
9 3100245 

!0-1 310.9201 
!0-2 3109210 

11 
12 
13 
14 
15 
16 
17 
18 
19 
20 

21 
22 
23 
24 
25 
26 
27 
28 
29 
30 

31 
32 
33 
34 
35 
36 
37 
38 
39 
40 

3100187 
110004 
340001 

3100186 
130005 

3100185 
3100183 
000723 

3100184 
3100182 

l10072 
l10023 
009736 

3100188 
110021 

0032853 
3100225 
160007 

3100227 
3100221 

3100222 
3100231 
3100224 
3119021 
3119020 
3100226 
110035 

3100213 
3100215 

000199 

Description 
Needle Guard(Front) Eccentric· 
Screw(MS-0. 8 X 5) 
Needle Guard(Front) Lever· 
Screw(M3-0. 5 X 10) • 
Needle Guard(Front) Holder 
Needle Guard(Front) • 
Screw(M3-0. 5 X 6. 5) 
Needle Guard(Rear) Lever 
Needle Guard(Rear) Holder· 
Needle Guard(Rear) 

II II II (Extra) • 

£ £ 
. !ilt'lt?'(llfi)x~t~. 
· . .il:l<,; 0 

0 !ilt'lt -7 (llfj) lllii 0 

·JI:;f;/· 
0 !ilt'lt -7 (llfj) il . 
0 !ilt'lt 7 (ilfj) 0 

·JI:;f;/· 
0 !ilt'lt-7 (i&)lllii 0 

0 !ilt'lt -7 ( 1&) il 0 

0 !ilt'lt-7 (j&) 0 

II II (~f:l:&h) • 

Feed Regulating Stop • lliYii.IUfi;<.l- 77' · 
Screw(M3. 5-0. 6X8) • Jl:;f,; · 
Roll Pin • P-Jvl::"~. 
Conical Spring Presser ·- .DII.?-t.:f.¥f!;r.. • 
Screw(M2-0.4X4) ; Jl:;f;/ · 
Conical Spring •10l.rt* · 
Eccentric Cam· • ~Y :r.df--l!Y':iJA · 
Stop Pin · A t- ":/ :7'£:"~ · 
Eccentric Pin· · *Y x~t:Ye/' · 
Main Feed Eccentric, Complete SetlliY x~t~ (*I!) • 

Screw(M3. 5-0. 6X6) • Jl:;f;/ · 
Screw(M2.5-0.4X3.5) • Jl:;f;/. 
Screw(M4-0. 7 x 6) • Jl:;f;; . 
Main Feed Bar Driving Connection ~'*Y 9 :Y!/ · 
Screw(M5-0.8Xl8) • • Jl:;f,;. 
Driving Connection Bushing · .m:5Y 9 :Y?l'::f":JV;::L · 
Feed Bar Guide (Upper) • • l)1 Y ili:f -1 I' (J::) • 
Screw(M6-1X6) • Jl:;f.;/ .• 
Feed Bar, Complete Set ·ll1Yil(*I!) • 
Differential Feed Bar· •00*9~ • 
Main Feed Bar· • ~m:!J 1:; • 
Feed Dog Key • ~- • 
Feed Lift Block(Rear) • • jljJI(;J(j&). 
Main Feed Dog(40,48,56) • • i&lliY • 
Differential Feed Dog(40,48,56) ·lltilliY • 
Feed Bar Guide (Lower) • • ll1 Y ili:l-11' (r) • 
Screw(M4-0. 7Xl0) • • Jl:;f,;. 
Differential Feed Bar Driving Connection "M~!J !J ':/? · 
Oscillation Adjusting Eccentric ·llfill1Ylltii&it\Ul!x~t~ • 
Oil Wick • lil!~. 

41 3100214 Driving Connection Pin ·lltilliY Y ~!I 1::·~ · 
·JI:;f;/· 42 160006 Screw(M3-0. 5X6) ; 

43 000750 Seal Plug· 
44 3100212 Differential Feed Shaft· 
45 0093389 Feed Lift Block(Front) 
46 3100218 Feed Lift Shaft· 
41 000397 Oil Wick • 
48 3100219 Collar(11Xl8Xl1mm) 
49 160004 Screw(M6-l X4. 8) • 
50 3101300 Feed Bar Guide(Upper) (Right) 
(I±) 7J 7-0)>J'!!;I:l:f'<l(f X?}-ii!i X*!i'l':*L LV' '£T. 

·iiliti· 
·• ilUlliYiilll· 

0 jljJI(;J (llfj) 0 

·lliYJ:rlill!· 
·?$~· 
·iJ7-· 
·.il:;f;/· 
0 * y ili:f -11' (J:) (;(;) 0 

Note: Size of Collar ·· · · · Inside dia. X Outside dia. X Thickness. 

11 
Amt. 
!\.e.[.. 

0 1 
0 2 
0 1 
0 2 
0 1 
0 1 
0 2 
0 1 
0 1 
0 1 
0 1 
0 1 
0 3 
0 1 
0 1 
0 2 
0 1 
0 1 
0 1 
0 1 
0 1 
0 1 
0 1 
0 2 
0 1 
0 2 
0 1 
0 1 
0 2 
0 1 
0 1 

0 1 
0 2 
0 1 
. 1 
• 1 
0 1 
0 2 
0 1 
0 1 
0 1 

. 1 
• 1 
0 4 
0 1 
0 1 
0 1 
0 1 
0 2 
0 2 
0 1 
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12 
KNIFE DRIVING MECHANISM i::<III!OII 12 
ReL Parts Amt. 
_)fu_ _NL Description &, J, )kg___ 

I 3110034 Upper Knife Holder ·J::)::<i/· • I 
2 3110031 Upper Knife· ·J::)::<· • I 
3 110031 Screw(M4-0.1XI2) • ·.!l:l<V· • 2 
4 3110032 Lower Knife Holder ·"""fjA-a· • I 
5 3110038 Lower Knife· ·T;<::<· • I 
6 110043 Screw(M4-0.1XI4) • ·.!l:l<V· • I 
1 3110033 Lower Knife Holder Bushing · ""f.:l.A·~:r7vV.::z. · • I 
8 110046 Screw(M5-0.8XI2) • ·.!l:l<V· • I 
9 110039 Screw (M3. 5-0. 6 X 10) • ·.!l:l<V· • I 

10 3110110 Lower Knife Holder Bracket · TJ::<il:t7?"-," • • I 

12 

c£_ 
--

11 120013 Screw(M6-IXI5) • ·.!l:l<v· • 2 
12 000652 Knock Pin · • /7?'r:.'~. • 2 
13 3200086 Collar (8 X 13 X 6mm) ·:b7-· • 2 
14 160000 Screw(M3-0. 5X3) ·.!l:l<V· • 4 
15 0094511 Upper Knife Spring • J:j ;</<'f. • I 
16 3110051 Upper Knife Adjusting Lever· • J:j ;<iilif:1lliid<-. • I 
17 120001 Screw(M4-0.7XI4) • ·JJ:l<v· • 2 
18 3110031 Upper Knife Shaft Bushing · • J::j;<$iiJ:f-,.~~. • I 
19 3110039 Upper Knife Shaft· ·J::)::<$ili· • I 
20 3110114 Link Cover(Lower) Unit · 9 ~? :JJ/{-(cl<*II.l · • I 

21 110013 Screw(M4-0.1X8) ·JJ:l<v· • 2 
22 3100309 Adjusting Lever Pin· . iilil:1llitd<- r:.·~ . • I 
23 000528 Washer ·?-,~-t· • I 
24 100003 Nut· • . . -r., 1- • • I 
25 3110113 Upper Knife Driving Link ·1:)::<9~?· • I 
26 310011 Oil Wick ·nB~· . I 
21 000755 Oil Wick Pin . ii!I~Jl:j r:.·~ . • 2 
28 0063138 Upper Knife Driving Link Pin ·J:);<9~?'r:.'~. • I 
29 110041 Screw(M4-0. 1 X 8) . JJ:l<v .. • I 
30 3110172 Upper Knife Driving Lever· • J:j ;< td<- • • I 

31 0003651 Screw(M4-0.1X3) ·.!l:l<V· • I 
32 000130 Seal Plug· ·Oii~· • I 

(/'E) iJ 7-O)-;J-i'J11±1'JJ£ x jj-1£ x fl! &>II L- -n, * i". 
No.te: Size of Collar · · · · · Inside dia. X Outside dia. X Thickness. 

From the library of: Superior Sewing Machine & Supply LLC



MISCELLANEOUS SUCTIQN PIPE IJ&i6'1l'lm£1i 13 
Ref. Parts Amt. 
__ilg_ __N!L Description ft. £ !kg._ 

I 3110171 Suction Pipe Holder • · 'i!Ho/lrllit ffil · • I 
2 120018 Screw(M4-0.1XIO) · : l.I:A<->-' • • 2 
3 3110169 Suction Pipe(Upper) · • 'ii<iZ>'l!l' U:l . • I 
4 009136 Screw(M4-0. 1 X 6) •J!:.*>-'• • I 
5 3110180 Oil Defender ·ilS9ili111~7· • I 
6 110008 Screw(M4-0.7X5) •J!:.*>-'• • 2 
1 3120033 Suction Pipe(Right) · • 'ii<iZ>'l!l' (::ti) • • I 
8 0012480 Dust Hose(l500mm) • ·#!l!l!*-;;<• • I 
9 0013648 Hose Band· . *-A.rt~J-:. • 2 

10 006921 Wood Screw( o 4. 8 X 25) • •**>-'· • 4 

11 0010260 Vinyl Tube(4X2.5mm) • t:>:=.-Jv/{-{:1'. 
12 1094002 Reducer ( op 6 X 4) • ·v'T"--11-· ·1 
13 1098012 Hand Valve • ~"":Y f-:' ,'{;v:;t · • I 
14 350006 Wood Screw( op 3. 5 X 32) · •**>-'· • 2 
15 0010261 Vinyl Tube(6X4mm) , e-.::::::.-;V.rC{-;1' • 

(I£) l:":=.-Jv/{-{ :1'1illli'EJt<DI\!iHi.!Mit;, :Ill: 2< :O,:lO~ <>-~tr 2' v'. 
Note: As for Vinyl Tube, your order mus.t be accompanied with No. and l-ength. 

From the library of: Superior Sewing Machine & Supply LLC



14 r· I IIBRICATJNG MECHANISM ililii!Jilll>lll 14 
Ref. Parts Amt. 
..lfu_ ___!!g_ D!:.!H;til!tion ftt £ ill._ 

I 0065453 Oil Receiver ·ii!IS\!:?"1IIL· . I 
2 110012 Screw(M4-0.1X5) . JJ:;i'.y. . 6 
3 000234 Nut· : ?-;:~ o . . I 
4 3100350 Needle Bar Connecting Rod Oil Pipe o ;:~ l';iltii!V<-1'7' • . I 
5 160001 Screw(M4-0.1X4) . JJ:;j<y . . I 
6 310021 Oil Wick • ii!IZ(4%530mm) • . I 
7 0020551 0-ring ·09~:1· . I 

i 8 0063251 Oil Tube Stay· . /<.{ 7'"'!f_:r. • . I s--11 
)· 9 3100346 Oil Wick Holder· •*1*o;:~!'ii!IZ"'Jf.:r.· . I ' « 10 004353 Screw (9/64-40 X 7) • . Jl:;f.y. • l 

ll 3100060 Oil Filter Cap • :<- -1' JV7 .{Jv? "<- -1' "'7'. • l 
12 110031 Screw(M4-0. 7 X 12) • ·ll:;fy· • 3 
13 3100061 0-ring . 09~:1· ... . I 
14 3100345 Oil Filter • :<- .{Jv7 -1' Jv? · . I 
15. 3100329 Oil Filter Connector • :<'.{ Jv7 -1' Jv?*Hl'l' · . I 
16 0063217 Oil Filter Screen Clamp· ·lf'ifllll'!jlj!:r.· . I 
11 0063216 Oil Filter Screen· ·lf'illlil'!· . I 

@ !8 0063234 Felt . • 7.:c.JVf. • . I 
19 0063235 Oil Tube(3X5X500mm) • • :<- -1' Jv/<.{ 7'. . I 
20 0065452 Draining Pipe • • tl~iilv<-1' 7' • . . I 

21 3100353 Oil Sight Top Nozzle • J ::t:Jv. o-; o . I 
22 3100351 Oil Tube (Long), Complete Set • ilil'il!l/<.{7'(:10:) (*It). . I 

26 23 0031831 Oil Tube Clamp • llif:ili]lit • • 12 
24 3100335 Oil Tube(4X6X290mm) • • :<- -1' Jv/<.{ 7'. . I 
25 0090930 Non-Return Valve Unit· . . ~ll:# (tll) . . I 
26 3100336 Oil Tube(4X6X15mm) • ,.. .{ j)d{.{ 7' • . I 
27 0031668 Oil Tube Joint, Two Way • ·ii'il=l'II'*H!'l'· . I 
28 3100332 Oil Tube(4X6X37mm) • :<- .{ Jv/<.{ 7'. . I 

B 29 0031669 Oil Tube Joint, One Way· ·ftl=l'li'*H!'l'· . • 4 
30 3100342 Lower Shaft Oiling Outlet· ·rlliiliilil'li!l'll'· . I 

31 3100358 Oil Tube(Middle), Complete Set • ilil'il!l ' ' -1' 7' ( <P ) (Ill) · . I 
32 3100331 Oil Tube(4X6X3lmm) • :<- -1' JvJ<.{ 7'. • 2 

31 
33 3100343 Lower Shaft Oiling Shower'· ·rlliiliilil'il!l'-"-~"?· . I 
34 3100334 Oil Tube(4X6X110mm) • • :<'-1' Jv/<.{ 7' • . I 
35 110009 Screw(M4-0.7X8) ·ll:;fy· . I 
36 004124 Fitting Stud(Short) • • 'li'*Hl'l'ff-Jv" (jjj) . • 3 

/ 31 000561 Seal • /{:;:t::\'-:/1. 10 
/ 

___ __.. 
38 004126 Fitting Stud(Long) • 'II'*Hl'l'ff-Jv" (:!!:) • . I 
39 3100356 Oil Tube(Short), Complete Set · • ;iltil!IJ<.{ 7' (jjj) (*It) • . I 
40 3100328 Oil Pump,_ Complete Set • ~~7'(*It). . I 

41 00307ll Oil PUmp Driving Worm Gear •'/*-A'¥7· 
42 009526 Screw(9/64-40X4.4) • ·ll:;fy· 
43 120013 Screw(M6-! Xl5) • ·ll:;fy· 

40 44 0090918 Suction Pipe • 'i!l7v<-{7' • 
45 000419 Nut· . .J.::t:Jvll:;><-T;:~ o . 

I 
46 3100349 Oil Nozzle for Worm Gear • ilil'il!l/< .{ 7' • 
41 3100344 Dustproof Plate· • IW!li!HJ< • 
48 3100330 Oil Tube Stay· • :<- .{ JvJ<..{ 7'"'!f.:r. • 

l 49 0021010 Oil Sight Gauge· • ;<-.{ Jv?'-,; • 
50 310026 Oil Wick • ii!IZ(4%150mm) • _J 

.. j 44 

--~··----·--·-··~~-"-~··--~·-· 
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SPREADER MECHANISM 
Ref. Parts 
.Jfu_ ___llg_ 

1 3100302 
2 3100300 
3 160003 
4 007)322 
5 3100301 
6 0094566 
1 110009 
8 300006 
9 3100309 

10 000528 

11 
12 
13 
14 
15 
16 
11 
18 
19 
20 

21 
22 
23 
24 
25 
26 
21 

100003 
0032646 

009604 
3100303 
120013 

3100304 
3100305 
160007 

0063051 
0063053 

0063056 
0063051 

009526 
3100301 
3109310 
110031 

3100306 

Description 
Connecting Rod, Complete Set 
Eccentric· 
Screw(M5-0. 8 X 5) •. • 
Roller Bearing 
Connecting Rod 
Retaining Ring 
Screw(M4-0.1X8) 
Washer 
Adjusting Lever Pin · 
Washer • 

Nut (M6-1. 0) • 
Collar(12x20X8mm) • 
Screw(ll/64-40 X 5. 5) 
Adjusting Lever • 
Screw(M6-1 X 15) • 
Driving Shaft · 
Rocking Arm • 
Screw(M6-!X6) 
Rocking Pin · 
Spreader Bar 

BUshing Ring 
Collar(!Ox18X7mm) • 
Screw(9/64-40 X 4. 4) • 
Spreader Holder· 
Spreader 
Screw(M4-0.1X12) • 
Rocking Arm, Complete Set· 

* Applicable Models(ii!ii!Hll!fili) 
VC3611-145L-D VC3611-156L-D 
VC3711-148L-D VC3111-156L-D 

(!£) j:} 'j-O)-t/*I±Y'J~X~1J;X~Jii'bi\11..- c~'':tTo 

,!/, !6 
•IV /<PO'r(*'l.)• 
. JV~/{.::c.~t' ~ . 

·.Il:.-'l<~· 
· =-- V;v...t7 ~~I/· 
• JV-.r~o v }.t • 
·.Il:.;'ifll!· 
·.Il:.-'l<~· 
·9":-Y'Y-t· 
• ii!i!liii t.o<-1:"~ . 
·'70'V-t· 

. TO' f. . 
• j:}'j- • • 

·.Il:.-'l<~· 
• l.l'llifi In<- · 
·.Il:.-'l<~· 
.-;V-/{Jiilb. 
. ;v-/<$; ~ IMl • 
• .Il:..:f<~ •••• 
• JV-,.-/{ii 9 t" ;:,..-. ' 
. ;v-/<jt· 

·:/O'V:i.~~l/· 
·'fJ7-· . 
·Jl:.;J<y• • 
· JV-.r{~ · 
• i>'li~ ;1\;v-/<. 
. Jl:.;J<~ •• 
· ;v-/'Ill: ~ IMl 00) • 

Note: Size af Collar ····· Inside dia. X Outside dia. X Thickness. 

15 
Amt. 
R..o.!J... 
• 1 
• 1 
. 2 
• 1 
. 1 
• 1 
• 1 
• 1 
• 1 
• 1 

• 1 
• 1 
: 2 
. 1 
• 1 
• 1 
• 1 
• 2 
. 1 
• 1 

• 1 
• 1 
• 2 
• 1 
• 1 
• 2 
. 1 
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~;;cEL~ANEOUS TOP COVER THREAD 
. arts 

!iii l);l\lllli* . 

Description 16 
Thread Tension Sprin C .!'c -& Amt. 

___Ng_ Na 
I 0093863 
2 3100086 
3 0090071 
4 000177 
5 0031111 
6 009835 
7 0090812 
8 0090856 
9 0090807 

!0 3200048 

Top Cover Thread T g. ap •••• ,Y,l,\'l'j'-/<;f"C !\.rut._ 
Thread Tension S ens !On Spring. !iii 9 ;j\l,\'l'j'- • "\" <;; 7(..!:) .•• I 
Felt • • • pnng Retainer ; ;j\l,\'1~ •. /'"f' · • · · • .• 1 
Tension Dis: : : : • • • • • 7"''"/;:~:<;;:t'(""f) · · · 1 
Tension Post ••. : • • • · ,Y,l,\'1-Tllll· •• • • · •· · · • I 
Tension Post F • • • • • • ,Y,l,\'1-T"". · · • · • • · 2 Ten . errule . . . ~ fll!t • ••••••• 

Th Sion Disc Eyelet •.••••• il\ll'l-1-l*,Y,!llv. • • I 
To read Lead-in Guide ••• : • • ,Y,l.li-Tllll,Y,ill •.. · · · • · I 

p Cover Thread Eyelet (Left) .. ~l,\'1-T;'l,Y,ill •.. : ..•. I . . ""' 9 *ill (:<'E • • • • • • I 

Screw(M4-0. 7 x 
8
) • • • • • ) ••. • • • I 

i~P Cover Thread Take-up • • JJ:;f;? ••...• 
Thread Eyelet Pipe(Short). • • Mli9 ,Y,;[,\\9 ••••••••• 4 

read Eyelet Pipe S •• *ill/<..(7(m) •. ·1 

11 
12 
13 
14 
15 
16 
17 
18 
19 
20 

Screw(9/64-40x
7
) •• t'.1 : • • · · *ill/<..(:;l';ltoc: : · · • • · l 

Washer • • • • • • • • JJ:;f;?. • • • · • I 
Top Cover Thread. E.···.'··· '7<;;V"\"::: ·······I 

••• ~a_'her •••••. ye.le.t:Right) ·!fli9,Y,ill(:t;').::: · ·. ·l 
0093365 •• • • • • •••• '7 7V"\" . • .• ·I 

Top Cover Thread. i '
1 

• • · · · • • • • .. : : : • ·. • · • · • I ye et • ••• ·Mii 9* ....... . 
Screw(l/8-44X 2. 4) • • • "ill .•..••..••. I 

110009 
3200049 
0020119 
0093528 
004353 
000532 

3200047 
000541 

21 
22 
23 
24 
25 
26 
27 
28 
29 
30 

001900 
3100100 
0063055 
32.00063 
3200064 
3100081 
0063074 

001818 
0037108 
0035813 

Spreader Drivin .. , , ll::.-*Y. Oil Seal • • g Bar Bushing •. Mli9 .« •••••.•••• I 
S • • • • • ""'v-/<$7 · 
preaderShaftB h' · · · · ·:t..(JvV v <;;V~· ··I 

Spreader Shaft B::h Ing(L~ft) • ·!iii 9 *'"=~< . .. : : .. · · I 
Top Cover Thread G ':g (Right) •• !iii 9 ,Y,;v-/<:::: 7 v ~ (ti:) • l 
Supplementary Th udi e ..... Mli9 :,;-.,...., ./ 7V~ (:t;'). I T rea Gu"d ~~n· ·. 

ension Post ••••• '. e • • • tHII!-1-il*ill •• : · · • • • l ~upplementary Tension D' •••• ,Y,l,\'1-T$ •••.•••••• I 
upplementary Tension S ISC • • ,J,ll'l-1-llll· •••.••••• 1 pnng • . !f1i 9 ,Y,l,\'1-T • . · • • · • 2 

Nut • • • • • • • " ""~' • • . • • • • I 

* Applicable Models('"'"'"" • • • • • • T'l 1- •••••••• 
VC3611-l45L-D ""m'"'ffi) • • • l 

31 000360 

VC371H48L-D VC3611-!56L-D 
VC3711-156L-D 

From the library of: Superior Sewing Machine & Supply LLC
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PULLER MECHANISM(!) 

-- ID 

~ 
18 

34 

PULLER MECHANISM EXCLUSIVE PARTS(!) 7'7 -lllllll!Jll:!llll!l.l'n (!) 1 7 
Ref. Parts Amt, 
.l:ill_ ..Jig,_ Description ,Pn £ .R.M.._ 

I 3100625 Upper Feed Roller Shaft Bracket· J:P-7!1ilb:f7?'7 1- • ·I 
2 120019 Screw(M6-IXI8) • • • • • • • • .!l:;f~ • • • • • • • • • 4 
3 000779 Knock Pin· • • • • • • ·· • • • ; I 7 ~ t:':.- • • • • • • • 2 
4 3100006 Seal Plug· • • • • • • · • • • • ... j;lo • • • • • • • • • • I 
5 3100607 Roller Shaft Bushing(Right) • · • J:o-7!lilb:tvv=(:b) • ·I 
6 3100604 Upper Feed Roller Shaft Lever • · J::o-7$di!DB • · 1 
7 160007 Screw(M6-IX6) • • · • • • ·.I!:*~· · · · · · · · · · 2 
8 0065398 Collar(l4X22X!Omm) • • • • 7J7- • · · • • • ·• • • ·I 
9 009604 Screw(ll/64-40 X 5, 5) • • • • .!l:;f ~ • • • • • • • • • • 2 

10 3100626 Roller Shaft Bushing(Left) • J:o-7!1ilb:1vv= (:12) • ·I 

ll 0065395 
12 3100605 
13 3100608 
14 120012 
15 0065400 
16 00ll74 
17 0060109 
18 0065401 
19 0065402 
20 000613 

21 000306 
22 0032921 
23 160001 
24 3100602 
25 3100192 
26 3100623 
21 3100603 
is 3100601 
29 3100600 
30 160003 

31 190007 
32 120008 
33 000530 
34 3100636 
35 ----

Oil Seal • • • • • • • • • ;t-{JvV-Jv· • ·I 
Upper Feed Roller Shaft· • J:o-7!1ilb • • • ·I 
Upper Feed Roller Lever· · J::o~7 v .. r{~ · ; 1 
Screw(M6-IX20) • • • • ' • .!l:;f~ • • • • • ·I 
Upper Feed Roller Lever Rod· · J:o-7 V.rt-o -y }:' • ·I 
Screw(9/64-40Xl0.3) • • • • ·.!l:;f~ • • • · • • • • • 2 
Ball Stud • • • • • • • • • • · J:P-7 Ln{-p v 1" .. · ·I 
Upper Feed Roller Lever Pin· ·· J:.u--71/?-t-e:::,...... · · · ·1 
Upper Feed Roller Lever Rod Sleeve V.r{- P '7 f-:A 9 -;I· · 1 
Washer • • • • • • • · · · · · · 'rJ "YV-t · • •· • • • • 1 

Nut· • • • • • • • • • • • • • ·'Tv 1- • • • • • • • • I 
Upper Feed Roller Driving Rod Pinl:o-7 o '/ ~t"/' · · 1 
Screw(M4-0, 7X4) • • • • • • • • .!l:;f~ • • • • • • • ·I 
Upper Feed Roller Driving Rod· • J:P-7 t1 vI'· · · ·I 
Retaining Ring • • • • • • • • • 7.1- v7'9 ~P' · · · ·I 
Roller Bearing · · · · · · · · ··=-- }:';VJ"{7!) :::...r!/ • • 1 
Upper Feed Roller Regulator, Complete Set J: P-7ill!:!!li~(;IJl) I 
Upper Feed Roller Eccentric· · J::o-7x='f-t/' · · 1 
Upper Feed Roller Regulator· • J:o-7illf:!!li~ • ·I 
Screw(M5-0, 8X5) • • • • • • .!l:;f~ • • • 2 

Adjusting Screw(MS-0. 8X6) • illf:!!li;f~ • ·I 
Screw(M4-0.7X8) · • • • • • .!l:;f~ • • ·I 
Washer • • • • • • • • • • • '7 7V-\' · ·I 
Upper Feed Roller Shaft Bracket, C, SetJ:P-7!Iilb:17-7o:t 1- ·I 
See page 19 • • • • • • • • • • • 19-"-~*-'llt • • • • • · • • • 

From the library of: Superior Sewing Machine & Supply LLC
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PULLER MECHANISM(2) 

.I 

:1 
il r 
i 
I 
I I 

PULLER MECHANISM EXCLUSivE PARTS(2) 
Ref. Parts 

18 
Amt. 
lko... 
. I 
. I 
. I 

.Jfu_ _)fu_ 
I 3100611 
2 120012 
3 3100612 
4 IIOM9 
5 3100613 
6 003662 
7 0090620 
8 006270 
9 160001 

10 0060056 

II 3100617 
12 3100616 
13 0065414 
14 0065421 
15 000145 
16 0065420 
17 3100615 
18 000306 
19 007621 
20 0095061 

21 3010022 
22 0095066 
23 0065417 
24 3100618 
25 160005 
26 0095065 
27 0065415 
28 0065418 
29-1 0065422 
29-2 3101354 
29-3 0065468 
29-4 0066735 
29-5 0066737 
30 3100638 

31-1 oo·65461 
31-2 3101355 
31-3 0065469 
31-4 0066736 
31-5 0066738 
32 000492 
33 3100620 
34 120006 
35 000779 
36 3100622 
37 150001 
38 3100621 
39 130002 
40 0065431 

Descrintion 
Upper Feed Roller Yoke 
Screw(M6-I X20) • • • • 
Upper Feed Roller Yoke Guide 
Screw(M4-0. 7X8) • · • • • 
Upper Feed Roller Yoke Pin 
Screw(M6-1X6) · · · 
Cotter Pin · · · · · 
Screw(9/64-40 X 0. 5) • 
Screw(M4-0. 7X4) • • 
Retaining Ring · · · 

£ £ 
·J:o 73 ?· • • • 
• Jl:;f.y •••••••• 
'J:u-73-?ff-1" ~<. 
• Jl:;f.y .•••••• 
·J:o-73-?t':.--· 
·Jl:;f.y·. 
• Jil9 t':.-- •••. 
• Jl:;f.y ••••. 
• Jl:;f.y ••••• 

·::<l-,:1'9:.--!1· 

• 5 
. I 
. I 
. I 
. I 
• 2 
. I 

Clutch Driving Shaft • ? 7 '-'Tiilll • · • · I 
Clutch Driving Shaft Bushing (Left) ? 7 '-''7-iilll::i" V"" (ti':) · · I 
Clutch Driving Shaft Bushing (Right)? 7 '-''7-iilll::f" V"" (:;t;) • • I 
Clutch Tension Sleeve· · !/ 7 "'/7-T':/V .::r ':/.A 9 -;/· 1 
Adjusting Nut • • • • • ·ll!l!l1i'T" 1- · • • • · • • • 2 
Clutch Tension Spring • · !/ 7 v7"7':/V a ';,/ .. r{;f · · · 1 
Clutch Driving Lever • ? 7 '-'Ttl<(;!;") · · · • · · • I 
Nut········· ·7""1-···········1 
Screw(9/64-40X8.5) • • Jl:;f.y • • • • • • • • • • 12 
Clutch • • • • • • • • ) 7 ,_,7- • • • • • • 2 

Clutch Spring(Thick) • ?7,7-><;f.(;t:) • • 6 
Clutch Spring Seat • ? 7 "7-><;f.J111. • • • 6 
Clutch Roller· • ?7,7-o-7 • • • 6 
Clutch Spacer • • ? 7 '-' 7-::<"'.-"')" • • 1 
Screw (M6-I X 8) • .I!: ;f. y • • • • • • • 1 
Clutch Spring· • ? 7 "7-><;f. • • • • 6 
Clutch Sleeve· • ?7,7-::<9-:1' • ·1 
Clutch Check Plate • ? 7 '-'Tt'ii(ti':) • • • I 
Upper Feed Roller(30 teeth)· • J:o-7 (3011J) · • ·I 

" (50 teeth) (Extra) " (50 Ill) ('i<!'l£,11,) • • I 
" (26 teeth) ( " ) " (2611J) ( " ) • • I 
" (24 teeth) ( " ) " (2411J) ( " ) • • 1 
" (20 teeth)(" ) " (2011J)( " ) • ·I 

Lower Feed Roller Support, C. Set"fo-7"'}",r,- 1- (;Ill.) • • • 1 

Lower Feed Roller(l5 teeth)· • • "fo-7 (1511J) · • • • • 
" (25 teeth) (Extra) " (2511J) ('i<!'l£,11,) • 
" (13 teeth) ( " ) " (1311J) ( " ) • 
" (12 teeth) ( " ) " (1211J) ( " ) • 
" (10 teeth) ( " ) " (IOllJ) ( " ) • 

Corrugated Washer· • · · · ·?&:%? '/V-1" • • • 
Lower Feed Roller Support· • "fo-7"'}",r,- 1- • 
Screw(M6-1Xl2) • • • • · • Jl:;f.y • • • 
Knock Pin· • · • • • • • · I"? t•:.-- • · • • 
Lower Feed Roller Shaft· · r"tr-7$lb · · · · 
Screw(M4-0. 7X4) • • • • • Jl:;f.y • • • • • • 
Lower Feed Roller Cover· · ro-7-Mii!lJ.::fJ.J<- · 
Screw(M3-0. 5X6) • • • • • .Il:;f.'l • • • • • • 
Supplementary Roller Support ·lilil!bo-7Jlj(f.tt,!t • • 

• 1 
. I 
. I 
• 1 
. I 
. I 
. I 
• 2 
• 2 
. I 
• 2 

2:{ Ref.No. 41 to 48 •···· See the following page, 
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PULLER MECHANISM(2) 

48 

PULLER MECHANISM EXCLUSIVE PARTS (2) 
Ref. Parts 
....NrL _Jfu_ 
4! 000538 
42 0065435 
43 0065436 
44 0065437 
45 009730 
46 ••••• 
4 7 ••••• 
48 ----

Descrintion 
Washer · • • · • • ••••• 
Supplementary Roller · · · · 
Supplementary Roller Stay(A) 
Supplementary Roller Stay(B) 
Screw(l/8-44X5. 3) 

See page 19 · 

* Ref.No. 1 to 40 ····· See the preceding page. 

,Pn £ 
. '77~-\' ••••. 
· jjliJltJP-7 • • · • 
; Jiillbo-7J<I(A) 
·liillbo-7)<I(B) 
. Jl:;j<y ••.• 

18 
Aot. 
!\.e.g._ 
• 2 
. I 
. I 
. I 
• 4 

From the library of: Superior Sewing Machine & Supply LLC
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PULLER MECHANISM(3) 

for "ST-A" DeviCe 

~ 

PULLER MECHANISM EXCLUSIVE PARTS(3) 19 
Amt. 
!k!!._ 
. I 

Ref. Parts 
_lill_ _Jfu_ 

I 006538I 
2 004440 
3 000538 
4 oon334 
5 0034979 
6 006075 
7 0067126 
8 0065374 
9 0065375 

10 0095027 

II 
12 
13 
14 
15 
16 
17 
18 
19 
20 

21 
22 
23 
24 
25 
26 
27 
28 
29 
30-1 
30-2 

31 
32 
33 

0065376 
006038 

0065407 
005650 

0065402 
0064ll 
000340 
009931 

3100614 
3100610 

009753 
000779 

0065405 
160007 

3100609 
0065404 
0034ll7 

000690 
000613 

0067lll 
3101220 

000487 
170008 

3100637 

Description £ £ 
Upper feed Roller Lifter(Right) • l:tz 7l!H'(;t;") • 
Screw(ll/64-40X8.3) • · • • .·.!1:.*;/ • · • • • • 
Washer · · · • · · · · · · · · • !7 ·:n:,.....:y- · · · • . 
Nut············· ·7--,l-······ 
Flexible Wire Clamp Bushing· • 9-{-\"'ll:.j::fvY.:::r. · 
Screw(ll/64-40X6) • • • • • ·.!I:.*;/· · · · · · · 
Lifter Connecting Plate· · · · J:o-7m~llltii!it& · 
Upper Feed Roller Lifter(left) • l:tz-7t\\.;'(:tc) • 
Upper feed Roller Lifter Pin • J:tz-7t\\-?'t":-- • 
Retaining Ring · · · · · ·A f. v7'!} ':/!I· 

Lifter Connecting Plate· 
Screw(3/16-32X2.2) • • • 
Roller Press Bar Bracket 
Screw(M5-0.8Xl4) • • 
Lifting Lever Sleeve · • 
Screw(ll/64-40X5.5) • • 
Nut· · · · · · · · · · · 
Stop Screw(! 1/64-40 X 26) 
Roller Press Spring· • • 
Upper Feed Roller Bracket· 

• l:tz-7/i\9 •• 
• JJ:;f;;' .•••. 
·J:o-71'1'"'l$J§~· . .!1:.* ;;' . . . . . . . 
•ll::o-7 V.r~-A!) -7 • 
·li:.*Y ..... . 
·o-,?7--,f.· .. . 
• A}- ';1/'~-*Y' . . • . 
• J: o-71'1'"''~'* • • 
• l:tz-7:77-:7-, l- . 

• 2 
• 3 
• 2 
• 2 
• 2 
. I 
. I 
• 1 
• 2 

. 1 
•. 2 
. I 
. I 
. I 
. I 
. I 
. I 
• 1 
. I 

Screw(M6-!X35) • • • • • • ·.!I:.*;/ • • · · • • · • 2 
Knock Pin • • • · • • • • • • / "? !:!::-- • • • • • • 2 
Roller Press Bar Bushing(Upper) • J:o-7jljl"'j$:;f-,V=>-(J:) • I 
Screw(M6-!X6) • • • • • • • • ·.!1:.*;/ • • · • • • · • · • • I 
Roller Press Bar Bushing(Lower) • l:tz-71'!'"'l$:7-,V~ ("F)· I 
Upper Feed Roller Press Bar· ··J::o-7:MJ.:r:.$ · · 1 
Retaining Ring · · · · · · · · ·A f. v-:1'9 ':/?/ • • 1 
Stop Pin · · · · · · · · · · · ·A f. 'Y :t't"~ · · · · · · · · 1 
Washer · · · · · · · · · · • · · ?vV-t · · · · · · · · · ·1 
Upper Feed Roller Lifting Lever· 'l't\\-7' · · · · · • I 

" " (for ST-A) " (ST-M-Itllll • I 

Corrugated Washer· · ~m? ~V-\"' · • · · · · · 1 
Screw(M6-1X9) • • • • li:.*Y · · · · · · · · · · I 
Upper Feed Roller Bracket. C. Setl:tz-7:1'7?--, f. (l11i.) • ·I 

(/'E) Ref. No. 330)Part No. 3!0063 7f'il7~-vO)R ef. No. 35:& V'I8~-yO)Ref. No. 480) 
$~~1%/vi::Part No. <:i". 

Note: Part No. 3100637 of Ref. No. 33 contains the part number of Ref. No. 35 on 
page 17 and Ref. No. 48 on page 18. 
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!J 

m 
i}j 

" l 
1 

20 

VG361!-156L-D 

VC3611-145L-D 

10 

VC311I-148L-D 
VC371!-156L-D 

/,: 
·- _;Jdr!lfU-:u=:l '-"it~~ 

VC3611-156L D 145L-D VC3711 148L-D. 156L-D EXCLUSIVE PARTS -l}-:i'C'f!v!l>lll$01, 
Ref. Parts 
__Ng,_ ____Ng,_ 

I 3117088 
2 001186 
3 0063280 
4 OQ65366 
5 0063282 
6 000327 
1 003302 
8 3111084 
9 001228 

10 3097052 

11 3099104 
12 3098044 
13-1 0093356 
13-2 0093357 
14 001900 
15-1 3117122 
15-2 3111124 
16-1 3118024 
16-2 3118025 
17 0093863 
18 0090814 
19 0090071 
20 000177 

21 
22 
23 
24 
25 

0031111 
009835 

0090812 
0090856 
0090807 

Descriotion w.Pn'-..._~45" 
Presser Foot, Complete Set(156) · jlfl;r:(*Il.) • 
Screw (9/64-40 X 1. 8) • : • .rl:;j< ~ · 
Presser Foot Spring· '• · rJ,W;c.r(* · 
Presser Foot Guide Locking Pin · @.1 !.1 ll:.j t":Y • 
Presser Foot Hinge Pin · 1fll'.:c. t: ~:./ e·:;...- · 
Lock Nut · o './?Tv f.. · 
Adjusting Screw(!/8-44X11) · • ill\li?i;j<~ • 
Fabric Presser · 1fi'¥JL:c • 
Screw(3/32-56X3. 2) • • .rl:;j<~ • • 
Presser Foot, Complete Set(145) • jlfl;r:(*Il.) • 

Needle Clamp(45) ·it .I!:>'· 
Stitch Plate(45L) • • ittlii · · 
Needle Clamp(48) ·it .I!:>' · 

II (56) II 

Screw(l/8-44X2.4) • .rl:;j<~ · 
Presser Foot, Complete Set(148) • jlfl;r:(*Il.) • 

II II (15·6) ' ' II 

Stitch Plate(48L) • • ittlii · 
II (561) • II 

Thread Tens ion Spring Cap · • • · .*ii-T·r{*q:. 'i" 'l :t'(J:.) · 
Needle Thread Tension Spring · · -*WM-T""* · 
Thread Tension Spring Retainer · *illll-f-,<;j<"f'\'0'7'(T) · 
Felt ·7"'Jvl-· 

Tension Disc 
Tension Post 
Tension Post Ferrule 
Tension Disc Eyelet· 
Thread Lead-in Guide 

'*illll-f-1lll· 
· *llH-· 
· *illll-f--*l'il'v · 
•*itl'l-f-1lll*ili'· 
•*itll-f-il*ili'• 

20 
Amt. 
R.tl.._ 
. I 
. I 
. I 
. I 
. I 
. I 
. I 
. I 
. 2 
. I 

. I 
·1 
. I 
. I 
• 3 
. I 
. I 
. I 
. I 
. I 
. I 
. I 
. I 

• 2 
. I 
. I 
. I 
. I 
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34-1 
34-2 
34-3 

VC3645P-D EXCLUSIVE PARTS(!) 
Ref. Parts 
Jfu_ ----.N!L 

I 3110196 
2 3110199 
3 000538 
4 \10009 
5 
6 ••••• 
7 ••••• 
8 
9 

10 

11 
12 
13 
14 
15 
16 
17 
18 
19 
20 

21 
22 
23 
24 
25 
26 
27 
28 
29 
30 

31 
32 
33 
34-1 
34-2 
34-3 
35 
36 
37 
38 
39 
40 

41 
42 
43 
44 

190056 
110012 

0094201 

3110197 
110011 
000669 

3110198 
0065233 

000535 
000644 
004358 

0094664 
009604 

000588 
0067031 
3101260 
000009 
000426 

3110195 
3!10194 

110035 
3110193 
3110192 

3110191 
3110190 
130007 

3117094 
3117092 
3117090 

001186 
0063280 
0065366 
0063282 

000327 
003302 

3110201 
3117048 

001228 
3110200 

De-scription. 
Front Cover(Upper) 
Fabric Guide(Left) 
Washer · · · · · 
Screw(M4-0. 1 X 8) 

Screw(M4-0. 7 X 5) 
Screw(M4-0. 7X5) 
Cover Latch Spring 

Cylinder Holder· · 
Screw(M5-0.8X!O) • 
Washer · · · · o • 

Fabric Guide Holder o 

Fabric Guide · · o • 

Washer · o o o • • • 
Spring Washer o o • • 

Screw(9/64-40 X 5. 6) • 
Collar(6.1XI2X8) • 
Screw (11/64-40 X 5. 5) 

Uo £ 
. llflllll"fjp{ (_]:) . 
• :fli:Jf -f F (:li:) • 
·'7v~-t· 
·li:*V· 

• '{*J$1-?-* y . 
. li:*V .... 
• '}J.rt.-7 :;~"f".rt..:f.. 

·~Y/'Ytl· 
. li:*V' .. 
·'7v~-t·. 

·:f!i:Jf-fFtl· 
• :fli:Jf -f F . . 
• '7 V~"\' • . 
·:<7"Y/'9''7v~-t· 
·li:*V· 
. :b7- . . 
. li:*V .. 

Ant i~shock Rubber • • • tliili=f A • 
Cylinder Guide Bar Bushing · -;I:;~V::z. o 

Cylinder Guide Bar • • • • • ~ Y ~Y:Jf-f F • 
Nut············ ·-Tvl-··· 
Washer 0 ••• 0 ••• 0 0 • ? :":IV'\"". 0 

Elastic Tape Guide Bracket(Lower)~~tJ(lF) • 
Spacer .. o • o o o o ••• o • A~-11- o o 

Screw(M4-0. 7XIO) • • • • • • • ·li:*V · · · 
Elastic Tape Guide Bracket(Upper)~~tl(J:) • 
Elastic Tape Guide Bracket Cover JEmiJ''JJ.rt- · 

Elas.tic Tape Holder o • • o o • o T-7''!ft..'.T o • 
Elastic Tape Guide o o o o •• oliJif.l::::f.A:;b'"..{ f:. 
Screw(M4-0. 7X10) • • • • • • • •li:*V · · 
Presser Foot, Complete Set(040) • jljlx(*'l.) • 

II II (048) o II 

II II (056) o II 

Screw(9/64-40 X 7. 8) • • • li:*V · 
Presser Foot Spring • • · .r]\1=fjl:c..rt..:f. o 

Presser Foot Guide Locking Pin · @J 9 .tl:.;.l: 1::":::..-- o 

Presser Foot Hinge Pin · o • o :}EI!:c.t:::..--Vl::"::;....- o 

Lock Nut • • • • • • • • • • • ov?-Tv 1- • • 
Adjusting Screw(l/8-44X11) • • lt1U1i*V · · · · 

Fabric Presser Spacer o 

Fabric Presser • o o 

Screw(3/32-56X3. 2) • • 
Suction Pipe(Right) · o 

·:f!ijljlx:<-"'--!f-· 
• :f!ijljlx • • • 
·li:*V ... 
• l!&lb'!f (:t;) • 

(i't) :b 7-Q)-.f'llH:!:Ji'J~xJ}.~X*Iif'£:*!... 'Cv'1'T. 
NOte: Size of Collar o•o•· Inside dia. XOutside dia. XThickness. 

21 
Amt. 
RM._ 
. I 
. I 
• 6 
• 4 

• I 
• I 
• I 

• I 
• 2 
• 2 
• I 
• I 
• 2 
• 2 
• 2 
• I 
• I 

• I 
• 2 
• I 
• 2 
• 2 
• I 
• I 
• 2 
• I 
• I 

• I 
• I 
• 2 
• I 
• I 
• I 
• I 
• I 
• I 
• I 
• I 
• I 

• I 
• I 
• 2 
• I 
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VC3645P-D(2) 

2 /1 
~----

/~·· 
~- 4 

r· 

37 @,-•• ------~---.' 
.,J i .. , 

~· 

' ' 

' 

' 

' -­,, 

11 

10 

~---

::z_ 
'-,_ 

: ' 
13--@ 
,_.@ 

VC3645P-D EXCLUSIVE PARTS (2) -1}-7' 'ETJv>ll:lllllJlJI, (2) 2 2 
Ref. Parts Amt . 
...N!L_ ____Ng,_ Description fi'o £ R.tl..._ 

1 3100161 Tension Roller(Up!><!r),O.C. Set(2) 7:.--~s:,.-o 7(J:.)(*I!2) ·l 
2 3100768 Tension Roller(Upper), C. Set(!) 7:.--~s:.--o-7(l:.)(*I!l) ·I 
3 3100169 Tension Roller(Upper)' · • • · 7:.--~a:.--o-7(1:.) • ·I 
4 3100110 Tension Roller Ball Bearing· · #-Jv--<7 9 :.--;t • • · • 4 
5 009220 Screw(ll/64-40X8) • • • .il:;f-~ • • · · • · • • 3 
6 0063469 Tension Roller Shaft • • 7:.--~ s :,.-o-7lilli • • 2 
1 000145 Nut· • • • • • • • · • ·-Tv 1- • • • • 4 
8 0064113 Tension Roller Slider· • ::<7-{1/ • • · 2 
9 006415 Screw(M8-l.25Xl6) • • ·.il:;f-9· • · ·2 

10 009980 Guide Screw(M6-lX10) • • :tf-{ l";f9 • · 1 

ll 3300101 Tension Roller Holder· . *'"''/. • l 
12 009955 Screw(M8-1. 25X65) ·.il:;f9· , 2 
13 000443 Washer ·!7v~'f'· • 4 
14 0031014 Slider Stop· ·::<7'1'1/::<J-v:t'· • 2 
15 0031015 Slider Stop Handle · :7.7 .-{ !/ :7. )-. ~ 7' .r-.y !--" JV • • 2 
16 009853 Screw(ll/64-40 X 6. 5) ·.il:;f-9· • 2 
11 3110130 Tension Roller(Lower), c. Set(2) 7:.--~s:.--o~7(J')(*I!2) • l 
18 3120240 Tension Roller(Lower), c. Set (l) 7:.--~ s :Y'.o--i7 (1') (*Ill) • l 
19 3120241 Tension Roller(Lower) · • 7:.--~ s ::O'o-7 ('F) ;· . I 
20 0065258 Roller Holder(Lower) ·l'o-7{1· • l 

21 000428 Washer . . •!7o/~-\'· • 2 
22 006920 Wood Screw(.; 5. 8 X 32) • •*-*9· • 2 
23 3120114 Elastic Tape Front Roller, c. Setfiflo-7 (*I!) • • 1 
24-1 0065253 Front Roller(Long) • fifl 0-7 (JJ!:) • • 1 
24-2 0067140 II II (Short)·. II (j<!) • • 1 
25 0032119 Collar(lOx16X6mm) • ·n7-· • l 
26 001459 Screw(9/64-40 X 3) • ·.il:;f-~· . . I 
21 0067023 Elastic Tape Guide(Front) · • =f A:tf 4 !" (fifl) • • 1 
28 003638 Screw (ll/64-40 X 4) • .il:;f-9 •• • 2 
29 3120244 Front Roller Shaft • fiflo-71ii!J • • • l 
30 3120243 Front Roller Shaft Connector ·fiflo-7lillim'¥· • 1 

31 000429 Washer •!7o/~'f'· . • l 
32 009936 Screw(M8-1. 25X 20) ·.il:;f9· • I 
33 160007 Screw(M6-1X6) ·.il:;f9· • 3 
34 3120245 Front Roller Holding Shaft ·fiflo-7;l<:IIilli· • l 
35 0067025 Bracket · • 7'7'7v 1- • • 2 
36 009811 Knob Bolt(Ml0-1.5X20) ·17'#Jvl-. • 2 
31 009947 Wood Screw(.; 5. l X25) • •**9• • 4 

(/'E) j:} 7 -O)'<j'/;l;j;J:f'jf.l\ Xjf-f.l\ X mO::j\1 l-c~' *To 
Note: Size of Collar ·••· · Inside dia. X Outside dia. X Thickness. 
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"UT" DEVICE (I) 

__...> 
<~ 

"UT" DEVICE(!) "UT"il!ii':(l) 23 
Ref. Parts Amt. 
__!!g,_ ___fu_ Dg!;!crintion tRt !6 ill._ 

I 0065373 Lifter Lever • Jlll:r.JlS?' to< • I 
2 0093499 Lifter Lever Stop • · Jlll:r.JlS?' to<-;;< ~ ,;; 7' · • 1 
3 004358 Screw(9/64-40 X 5. 6) • ·Jl:i'·~. • 2 
4 3100533 Tension Release Lever· ·*~>'lllil· • I 
5 !2U001 Screw(M4-0. 7 X 14) · ·1lA'~ · . 1 
6 3100526 Tension Release Block· ·*~;<:to,;;?• • 1 
7 007610 Screw(M4-0. 7XIO) • •.It*~· • 2 
8 3100525 Tension Release Connecting Plate *~j:Jmif.ati · • I 
9 110009 Screw(M4-0. 7 X 8) •.It*~· • 2 

10 170009 Screw(M4-0. 7X4) •.It*~· • 1 

11 3100536 Terminal Holder, Complete Set· • )lli!-'t--a (tll.) • • I 
12 3100535 Terminal Holder Support· ·)lli!-'t--aJ&it;fli· •. 1 
13 0063586 Terminal Holder· ·)lli!-'t--a· • I 
14 009985 S crew(M2. 5-0. 45 X I 0) . .It*~ •. • 2 
15 110012 Screw(M4-0. 7 X 5) . .It*~ .. • 5 
16 0063612 Cord Clamp(4N-o;6.8) •=t-1'"?7:.--7'· • 1 
17 0094491 Cord Clamp (2N- o; 3. 4) ·=t-1'"?7>7'· • 2 
18 0022836 · :;J{~vsft":.- · . • I Synchroniser Positioning Pin. 
19 0022837 Synchron'iser. Cushion · · *'Y'v a. f't"~~~·~·tY s ~ · • I 
20 0094387 Tension Release Shaft· . *~>'Jfilll .. 

21 3!00529 Thread Pull-off Eyelet ·*~>'*ili• 
22 0067101 Thread Pull-off Bar· ·*~>'~· 
23 0063076 Swing-proof Spring . *~;< ~""~/{* . 
24 0094433 Collar(4XIlX7mm) ·:JJ7-· 
25 001208 Screw(9/64-40 X 5) • •.It*~· . 

* Ref.No. 26 to 41 ····· See the following page. 

Device classification WififQ)fii~ 

Mark Trimming Wiper Foot Lifter 
Solenoid, c. Set Solenoid, c. Set Solenoid, C. Set 

ire% .... iiOiiBO"f ······3·mm· 
UT-I X 
UT-2 0 
UT-3 0 
UT-4 0 
UT 5 0 
UT 6 X 

0 ·· ·· · Assembled ----- 'If~ 
X · · ·· · Non-assembled -- 1J:L 

0 
0 
0 
X 
X 
X 

···----- iroo5ir······ 
X 
0 
X 
0 
X 
X 

(I£) :lJ 7-0)>j"i'};:l:l:f'llil\ Xjj.f!ll X m:o,ii!l 1.- "0' :1;-j-. 
Note: Size of Collar ·· • ·· Inside dia. X Outside dia. X Thickness. 

• 1 

• 1 
• 1 
• I 
• I 
• 2 
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23 
"UT" DEVICE(!) 

"UT" DEVICE (!) 
Ref. Parts 
__Ng,_ ___llit_ 
26 3101275 
27 001459 
28 3101276 
29 0094396 
30 0033024 

31 
32 
33 
34 
35 
36 
37 
38 
39 
40 

41 

0063515 
000690 

0094390 
0095334 

00117 0 
3100528 
3100527 
ll0014 
000505 

3101202 

ll 0013 

"UT"l!91if (!) 23 
Amt. 

Descrintion £ £ .R.u.... 
Thread Pull-off Hook Unit (See table) *l'li;< 7 7 ?1 (*R) CFH!ID ·­
Screw{9/64-40X3) (See table) • • J!:.;fv(.HI!$1!ll) • • • • • ·­
Thread Pull-off Hook Unit(See t'ab1e) *lili;!7-;~?J(*R)CfU!) ·-
Thread Pull-off Bar Holder • *l'li;<j;llj!!!ili!fJt • • 1 
Retaining Ring · · · · ·A f.v::t'Y':/~ · ·1 

Thread Pull-off Lever· · .*~~ v .. r{~ • • 

Dowel Pin • • · • • · · • J.l:j 1:::":;...- • • • • 
Tension Release Adjusting Eccentric*~;,.t;tijhifi:::J o · 
Swing-proof Spring • • • *lll;!:f'lil\lilli!><;f • 
Screw(9/64-40Xl2) · • • JJ:.;fv • • 
Tension Disc Separator · **i;t:ti · 
Tension Post Support · · *J'iTit · 
Screw(M4-0; 7Xl8) • • • • JJ:.;fv • • 
Spacer · · · · · · · · • A~-~ · 
Connector Supporting Plate(Extra)lllt#:f'li('llfi'Eoll.) • 

Screw(M4-0. 7X8) (Extra)· • • • • Jl:.;fv('llfi'E.l'o) • 

. 1 
• 1 
• 1 
• 1 
• 1 
• 1 
• 1 
•· 2 
• 2 
• 1 

• 2 

3:* Ref. No. 1 to 25 · · • · • See the preceding page. 

Par.ts No. 3101275 001459 3101276 
2 Needle 2fll 3ill lill 
without Spreader pes. pes. PC. 
3 Needle 3 4 1 
without Spreader 
2 Needle 2 4 2 
with Spreader pes. 
3 Needle 3 5 2 
with Spreader 
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"UT" DEVICE (2) 

-,--- ·------ ---- ----·-·····-- ·····---···· 

"UT" DEVICE<2) 
Ref. Par-ts 
_Ng_ ____NQ,_ 

I 0011802 
2 0011801 
3 0063579 
4 000140 
5 000598 
6 000597 
1 0077410 
8 005650 
9 3100524 

10 120013 

11 
12 
13 
14 
15 
16 
17 
18 
19 
20 

21 
22 
23 
24 
25 
26 
27 
28 
29 
30 

31 
32 
33 
34 
35 

0063610 
0063607 
110004 

0063606 
0063609 
009984 

0063608 
001227 

0036133 
000145 

0095388 
001457 

0095389 
3100520 
160003 

3100532 
0093491 

009508 
0095336 
180006 

3100523 
3100522 
!00001 
190008 

3100521 

Description 
Trimming Soleno-id, Complete 
Trimming Solenoid· 
Solenoid Dustproof Cover 
Nut_• 
Washer 
Anti-shock Rubber· 
Retaining Ring 
Screw(M5-0. 8 X 14) • 
Trimming Solenoid Support· 
Screw(M6-I X 15) • 

Switch, Complete Set 
Switch Support 
Screw(M3. 5-0. 6X8) 
Switch 
Switch Covef · 
Screw(M2. 3-0.4 X 10) • 
Switch Guide 
Screw(l/8-44X3. 8) 
Cord Clamp{5N-~ 8. 4) 
Nut · · 

Plunger Connecting Rod 
Packing Screw{ll/64-40 X 3. 3) 
Plunger Connecting Rod Pin 
Plunger · • 
Screw(M5-o. 8X5) 
Solenoid Return Shaft· 
Collar (8 X 16 X 8mm) 
Screw{ll/64-40 X 1. 5) 
Solenoid Return Spring 
Screwed Pin(M5-0. 8 X 6) 

"UT"i!lifif (2 l 

n~ £ 
Set· *ljJJ9 YvJ.{ l'"(*IJ.) • 

• *ljJJ9 YvJ-1 !'" • 
. y v / .{ l'"l\0!!!!:17/<-. 
·771-· 
·17-::tV-\""· 
·*!li!!i=fA· • 
·::<l-7:1'9'-'Y· 
·ll::;f~· 
·Yvl..f!'"l&#i'l· 
·ll::;f~· 

. :A-1'77'-(*IJ.). 
·:A-1'77'-IIit#t!ii· 
·ll::;f~· 
·:A-1'77• 

• • ::<.{ 77:11/<- · 
•• ll::;f~ ••.•. 
• • ::<-1'77-W-1' 1-'· 
• ~- J.!::."* ~" "/ 0 • c~:: • 

• :i"-" F?'7 '-'* · 
• 77 e' : . ..•. 

•:1'7'-':-i-\"P'lJ'"• 
"""*~· ..... 
•:1'7'-'~-\"P7J'"t"'-'• 
. :1'7 '-'~-\" • • 
·ll::;f~· 
• Y v / .{ !'"!>1VV-Y7 I-· 
·:117-· 
·ll::;f~. • • 
• Y v J .{ l'"!l!V/<;f • 
• t"'-'*~. • 

24 
Amt. 
!ill!.. 
. I 
. I 
• 2 
• 2 
. I 
. I 
• 2 
• 3 
. I 
• 2 

• 1 
• 1 
; 3 
. I 
• 1 
• 2 
. I 
• 2 
• 1 
• 2 

. I 
• 2 
• 1 
. I 
• 2 
• 1 
• 1 
• 1 
. I 
. I 

Connecting B1ock(Right) Support Spring i!l!illi::fP 7 :7)<::>:/<;f · 1 
Connecting B1ock(Right) • • i!l!illf:;fo 7:7 (;f'l) • • 1 
Nut• ·771-· ·3 
Connecting Rod • • i!l!illil$ • · I 
Connecting Block(Left) • i!l!illf:;fo 7:7 (:!;;) • • I 

(?'£) :177-Q)>J-!i:f"J:I'J/J\ X ji.IJ\ X tJii~OIH.- "n\ )iTo 
Note: Size of Collar ····· Inside dia. xOutside dia. XThickness. 
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"UT" DEVICE(3) 
EXTRA PARTS 

.~ 

~~r 

rf 
38 

i 

15~ i 

~ ~ l 
~( 

1 I 
' 

37 

54 

"UT" DEVICE (3) 
Ref. Parts 
.JilL __Ng,_ 

I 3I00506 
2 110005 
3 3100502 
4 310.0514 
5 3100513 
6 110030 
7 3100501 
8 190006 
9 100006 

10 3100503 

II 3100504 
12 3100505 
13 130003 
14 3100515 
15 110006 
16 3100500 
17 3100531 
18 110008 
19 3100517 
20 110009 

21 3100518 
22 110002 
23 3100512 
24 110024 
25 110025 
26 110023 
27 3100507 
28 3100508 
29 3100509 
30 3100510 

31 3100511 
32 130005 
33 3100516 
34 110034 
35 3100560 
36 110031 
37 3100565 
38 3100530 

Descrint ion 
Lower Knife Driving Lever· 
Screw(M4-0. 7X6) • • 
Lower Knife Carrier· 
Lower Knife Holder · 
Lower Knife· • · · · 
Screw(M3-0.5X2.6) • 
Upper Knife Carrier· 
Screw(M4-0. 7X4) • 
Nut • · • · • · • · • 
Knife Guide Lever · · 

Knife Guide Lever Ring(Left) 
Knife Guide Lever Ring{Right) · 
Screw(M4-0. 7X7.3) • · • • 
Upper Knife Carrier Spring 
Screw(M4-0. 7 X 2. 5) · • • 
Crank Chamber Cover· • · • 
Upper Knife Carrier Stop · 
Screw(M4-0. 7 X 5) • • • • • 
Lower Knife Carrier Guide • 
Screw(M4-0. 7 X 8) • • · • • 

"UT"&ilit(a) 25 
Amt. 

.II, £ w.. 
· T) ;zJ!i&JI!In-' /<- · · I 

.· Jl:*~. . . . . 2 
·TJ;z;§-. · · ·I 
· T) ;zJlHt:tli · • I 
·TJ;z· • ·I . Jl:*~. . . 3 
·l:);<iJ· ·I 
•Jl:*~.. . 2 
.-;-,~-· ·2 
• j ;<jf .{ 1'1//<- . . 2 

• );<jf.{]<vA-9:/;f(ti'.) ·I 
• );<jf.{·~·v/<-Y;;;;t(;t;") ·I 
·ll:*~···· ·2 
·l:);z;§'/<*. • • • I 
•Jl:*~·..... ·I 
• -;- irJJ /<--; • • • • • I 
• .l:.,)t.A.it'~ )'c:».r~ · • 1 
· Jl:*~ · ;,, · ··c· · I 
· T)>< iS'ttd J!' • • I 
·ll:*~·· .. .. ·4 

Lower Knife Carrier Guide(Upper) r);<;§'jf-(f<:(l:) • ·I 
Screw(M3-0.5X5) • • Jl:*~ • .~· • 2 
Upper Knife· • • • ·l:):A · •. ·I 
Screw(M2-0. 4X6) • • Jl:*~ · · 2 
Screw (M2-0. 4 XI 0) • • Jl:* ~ · · I 
Screw(M2-0.4X3.5) •Jl:*~ · ·I 
Upper Knife Guide· ·J:);<jf.{ !'" • ·I 
Clamp Spring • • • · ;i\£1!";:/<* · • ·I 
Clamp Spring Pressure· • *~~-'"'{;f.jl¥V · • 1 
Clamp Spring Pressure Holder · ff,:~~.t{-t:¥JIVI&#t&: · • 1 

Clamp Spring Pressure Adjusting Piece :fM~~.r~-*¥JIVj'IJnj):J · 1 
Screw(M2-0. 4X4) • • • • • • · • Jl:*~ · • • · • · · • 2 
Lower Knife Carrier Support Spring r":J..Ai})t.:x.-''<-*" · ·I 
Screw(M2-0.4X2) • • • • • • Jl:*~ · · · · · · · 2 
Supplementary Spring · · • • J::J.Ait'.fmJY.v-<;f · • 1 
Screw(M4-0. 7XI2) • • · • • · Jl:*~ · · · · · ·I 
Trimming Mechanism, C. Set • UTlllM!I!OO!) • • • ·I 
Looper Thread Pull-off • • • Jv-/{;i\~)Jt · ·I 

* Ref.No. 39 to 54 ····· See the following page. 
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25 "UT'' DEVICE(3) "UT"i!llliW l 25 

"UT" DEVICE (3). 
EXTRA PARTS ~ _ 

<i;~!"' 

( 
38 

37 

ReL Parts Amt. 
..1fu_ ___jfu__ DeJH;Tii!tin ~ $ m.. 
39 3100541 Solenoid Support • >' v J 4 f:llitt-til · • I 

40 00!0841 Wiper Solenoid • '74/<:JvJ-1' I<. • I 

41 000002 Spring Washer • ·:<:1'Y:--9'?'lV-'r· • 2 
42 OOOU12 Nut· ·'t"'ll-· . 2 
43 3100546 Wiper Solenoid Lever . ?-1/.f..YV/-1 FV/{-. • I 
44 120007 Screw(M3-0. 5 X 10). • ·11:-*'l· • I 

45 3100542 Wiper Lirik • ?-{ .r~9 ':/P · • I 

46 170007 Screw(M3-0. 5 X 2. 5) ·11:-*'l• • 3 

47 3100543 Wiper Bracket · . 'J-{/<;f7Jr'l 1-. • I 

48 3100548 Wiper Thread Guide • '7-{ /{[fdf-{ J< • • I 

i 

1! 
~'! 

' ' 
I [ 

: I 

49 3!00544 Wiper · ·?-{ .. r~. • I 

50 3100545 Wiper Fixing Washer · · ?.-(.r~?7V-\"' · • I 

51 110007 Screw (M2. 5-0. 45 X 6). • •11:-*'l• • 2 

52 3100547 Thread Clamp Spring Plate· . *~~"{*. • I 

53 000531 Washer ·?'lV->r• • I 

54 3!09930 Wiper Mechanism, Complete Set· • '7-{ /<'Jlill!t (il!l) • • I 

* Ref.No. I to 38 ..... See the preceding page. 

54 

From the library of: Superior Sewing Machine & Supply LLC



26 

"UT" DEVICE(4) 

~10 
' 

i $--• 
! 

r·· ... 
~-1"1'----·-·-................ . 

~12 l,_ 
··-. .J 

21 
8 

8 

2 

··---... __ _ 

·-... _ ,. 

"UT" DEVICE (4) 
Ref. Parts 
J!!L __)fu_ 

I 3!00511 
2 3100570 
3 000070 
4 000429 
5 000016 
6 009865 
7 000676 
8 0011733 
9 009970 

10 000011 

11 000528 
12 000588 
13 000306 
14 0064045 
15 0064046 
16 0035301 
17 0033024 
18 0064047 
19 009853 
20 0032786 

21 0037912 

Description 
Presser Foot Lifter Solenoid, 
Solenoid Support 
Hanging Nut · 
Washer · • • • 
Nut • · • • • • 
Hanging· Bolt · 
Spring Washer • 
Presser Foot Lifter Solenoid · 
Screw(M6-IX20) • 
Nut • • • • • • • • 

"UT"!\!ilil; ( 4) 26 
Amt. 

rPn £ .R..eJt._ 

C. Set j<jbotl!l?') v J .-( 1-' (*It) • I 
• ;J v J -1 1-'il • • I 
'li\9-:h,l-· ·4 

· ""v"" · · · · 8 
·?-"!-· · · · 12 
· li\ 9 )J{Jv 1- • • • 4 
· :<:1'9 :--?'? "v"" · · 8 
• jljl;r.ti!l?'>' v J .-( !-' • ·I 
• ll:A< "' • • . 4 
·?-"!-·· ·I 

Washer · · · · · · •IJo/V-t · ·1 
Anti-shock Rubber· ·ll!1!J(f::fA • ·.2 
Nut········ ·?-"!-·· ·I 
Lifter Connecting Rod· • jljl;r.tl!l?'i!l!illi:l'i\ • • I 
Lifter Connecting Link • jljl;r.tl!l?' 9 :--!1 • • 2 
Connecting Link Pin· • • jljl;r.ti!l?' 9 :--!It":--· · 2 
Retaining Ring · · · • ·_A}'- 'l7'1J~_'f/!f • • • • 2 
Presser Foot Lifter Solenoid :Leve·r; :J'Il:f.::c.'fio/>' V /-1 f-<'V.r{- • 1 
Screw (11/64-40 X 6. 5) • li::i<"' · ··, · · · · · · · I 
Solenoid Lever Pin · ':J V/ -·(f-."'V.r~-e":::.,.- • • 1 

Chain· · · · · · · ·Ill"" ........ . I 
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27 
"UT-A" DEVICE(!) 

!' ~ 

0 ------1 ./,.__ ~--~ 
. ~ ~ ~ 

>::(~ ~m- ..... 

~~/ @../ /_./ 
0 1 {}"/ 

0 0 i ,.& .. 

G·? Or i r~ ·. 
@; ~---. --··· 

/ 

-···, 

;~\. 
_./ ~~\. 

\ ~ \ 

-----------c----

"UT-A" DEVICE(!) 
··Ref. Parts 

__lfu_ ~ 
1 0065313 
2 0037912 
3 0093499 
4 004358 
5 3106533 
6 120001 
1 3100526 
8 007610 
9 3100525 

10 110009 

11 110009 
12 0094491 
13 110012 
]4 0022836 
15 0022837 
16 190009 
17 0096358 
18 009141 
19 000644 
20 000532 

21 
22 
23 
24 
25 

0096357 
009144 
000002 
000014 

3100529 

"UT-A"i!lill!lfll 2 7 
Amt. 

Description £ 1; .R.rut._ 
Lifter Lever • · W.:c.:m.Yv.r< • 1 
Chain • • .. • • lfl't · • • • • • • • 1 
Lifter Lever Stop· • ~ ¥JI.:c.:m~v.r~-A f-.. v7' • • 1 
Screw(9/64-40X5.6) • • Jl:*~ · .. .. · 2 
Tension Release Lever· ·*~_){Jim· · · · · 1 
Screw(M4-0. 7 X 14) • • • • Jl:* ~ • · · • · · 1 
Tension Release Block· · -**Jtj::fo'l? · ·I 
Screw(M4-0. 7 X 10) · • • • Jl:*~ · · · · · 2 
Tension Release Connecting Plate *~j]llf6:f}i · · 1 
Screw(M4-0. 1 X 8) • • • Jl:* ~ · · · · · 2 

Screw(M4-0.1X4) • • 
Cord Clamp(2N-¢ 3. 4) 
Screw(M4-0.1X5) • • 
Synchronizer Positioning Pin 
Synchronizer Cushion 
Screw(M4-0.1X1) • 
Air Wiper Bracket · 
Screw(M4-0. 7X]0) • 
Spring Washer · 
Washer • · · • · · 

Air Wiper • • • • • 
Screw(M3-0. 5X10) • 
Spring Washer · · · 
Washer • · • · · · 
Thread Pull-off Eyelet 

•Jl:*~·... ·1 
. ::t-1'":77:.--:1'. . 2 
•Jl:*~·.... ·4 
· ~~'ls-Tt":.-- · · 1 
· :Qe~va-re~? ;:.rV3 ~ · • 1 
•Jl:*~·...... ·1 
. "'7!7 -i /<lfj(#il . . . 1 
. Jl:* ~ . ' ' . ;. . . . 1 
• ;<:1'9:.--9'!7"'l-l". ·] 
• !7 "'l-1" . . • 1 

•::X.}t}-{/{o 

. Jl:*~ ... 
·;<:1'9:.--;f!l"'l-1"· 
. !7 "'l"\" .. 
• ft\ijl j ft\il! • . • • • 

• 1 
. I 
. 1 
. 1 
• 1 

* Ref. No. 26 to 44 · · · · · See the following page. 

Device classification iillfO?fj~ 

Mark 

UT-Al 
UT-A2 
UT-A3 
UT-A4 
UT-A5 

Trimming Wiper 
Cylinder, C. Set ·········rohooi·-------

X 0 
0 0 
0 0 
0 X 
0 X 

0 ••••• Assembled ------'If~ 
X ·· ·· · Non-assembled -- 1!ttL 

Foot Lifter 
Cylinder. C. Set ···· ··romos· 

X 

0 
X 

0 
X 

(I£) !7 -i /<fi"' :rl!k @"#lt5l:f<:t.t<> ·no ~ "':rv 9 :.-- :Y"~1ii!Jll t.. -rv' 1Ht lv. 
Note: For Wiper. the air blowing system is used instead of Air Cylinder. 
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27 
"UT-A" DEVICE(!) 

"UT-A" DEVICE (1) 
Ref. Parts 
__NQ_ __J1g,_ 
26 006710I 
21 0063076 
28 0094433 
29 OOI208 
30 3IOI275 

3I 
32 
33 
34 
35 
36 
31 
38 
39 
40 

4I 
42 
43 
44 

OOI459 
3IOI276 
0094396 
0033024 
0063515 

000690 
0094390 
0095334 

OOII10 
3I00528 

3I00521 
IIOOI4 
000505 

0094381 

"UT-A"i!!ilf(]) 27 
Amt. 

Description g~ £ R..e..!l._ 
Thread Pull-off Bar· • ;i\llb<l$ • • • • • I 
Swing-proof Spring • • ;i\~}1$1111~'{* · · · I 
Collar(4XIIX1mm) · .• •j:}7-· • • • • • • ·1 
Screw (9/64-40 X 5) • • • ll:;f. v • · · • • · • · 2 
Thread Pull-off Hook Unit (See table) *IOi>' 7 7? Cll!) CFU!l ·-

Screw(9/64-40X3)(See table) • ·ll:;f.;?Cnii~J!l!) · · · · · ·­
Thread Pull-off Hook Unit(See table) *IOi>'77?(ml<rU!) ·-
Thread Pull-off Bar Holder • *IOi>'1$il*li!t · · 1 
Retaining Ring · · · · · · · · ·.A f-. v-:/!J '/'!/ · · · · 1 
Thread Pull-off Lever· • • • • • *l;ji} to<-· • • · • I 
Dowel Pin· • • • • • • • • • • • ll:} t:":--- • • • • • • • I 
Tension Release Adjusting Ecc.entric *~~:fi~jfj::::z tl • I 
Swing-proof Spring • • · ;j\l;ji);jji(IIIJ~,{;f_ • · I 
Screw(9/64-40 X 12) • • • ll:;f. y · · · I 
Tension Disc Separator · **i..){i · · I 

Tension Post Support · 
Screw(M4-0.1Xl8) • • • 
Spacer · · · · · • • · 
Tension Release Shaft· 

·*IDN~-a· 
.,ll:;f-9·. 
•?,...::~-if-· 

•*IOi>'!lill· 

. I 
• 2 
• 2 
. I 

* Ref.No. I to 25 ····· See the preceding page. 

Parts Na 310I215 OOI459 3101276 
2 Needle 2Jj 3Jj lJI 
without Spreader pes. pes. pc. 
3 Needle 3 4 1 
without Spreader 
2 Needle 2 4 2 
with Spreader pes. 
3 Needle 3 5 2 
with Spreader 

(/£) j:} 7-0)>J"i'IH:J:r'lf>\ X ~f>': X tll~a\11.- "CV' *i'". 
Note: Size of Collar ·· · · · Inside dia, XOutside dia. XThickness.· 

From the library of: Superior Sewing Machine & Supply LLC



28 

"UT-A" DEVICE(!) 
"UT-A" DEVICE (2) 
Re.f. Parts 
_Ng_ _NL 

I 1091002 
2 0010340 
3 0010057 
4 0010143 
5 000389 
6 0014120 
1 0033104 
8 005550 
9 0096355 

10 005650 

11 3100524 
12 120013 
13 0063610 
14 0063607 
15 110004 
16 0063606 
17 0063609 
18 009984 
19 0063608 
20 110002 

21 0036133 
22 000145 
23 0095388 
24. 001457 
25 0095389 
26 3100520 
21 160002 
28 3100532 
29 0093491 
30 009508 

31 0095336 
32 180006 
33 3100523 
34 3100522 
35 100001 
36 190008 
37 3100521 

"UT-A"i!lililWl 

Description £ £ 
Trimming Cylinder, Complete Set· *1319 V 9 :<?'(m) · 
Trimming Cylinder· • *1319 V 9 :<?' · 
Elbow Connector· ·• ::c.;Vi.){Jmi-¥ • 
Silencer ·"if"..{ V/'""if- • 
Spacer • · A~-if"" · 
Anti-shock Rubber· • l!l1l!i=f A· 
Collar(!Oxl8X9mm) • • :lJ7- · 
Screw (11/64-40 X 13. 5) • · Jl:;t- >' · 
Cylinder Bracket • V9 :<?'77'Tvl- · 
Screw(M5-0.8Xl4) • • Jl:;t->' • 

Trimming Cylinder Support· 
Screw(M6-1Xl5) • 
Switch, Complete Set 
Switch Support 
Screw(M3. 5-0. 6X8) 
Switch • 
Switch Cover 
Screw(Ml. 3-0. 4 X I 0) • 
Switch Guide 
Screw(M3-0. 5X5) 

Cord Clamp(5N-o8.4) 
Nut · • 
Plunger Connecting Rod 
Packing Screw(ll/64-40X3. 3) 
Plunger Connecting Rod Pin 
Plunger · 
Screw(M4-0.7X5) 
Cylinder Return Shaft· 
Collar(8XI6X8mm) 
Screw(ll/64-40 X 1. 5) 

•V9:<:1fl&ffiJ· 
. Jl:;t->' •• 
• .A-1v7U,Jl.) · 
·.A-1v71&fft!i'· 
·Jl:;t->'· 
·.A4v7· 
• .A-1v7:lJ/<- • 
·ll:;t->'· 
• ;;<-{ v77H K · 
• Jl:;t->' ••••.• 

·::t-1':77:<7'· 
. -Tv !- . 
• 7'7:<Y"\"t:!V i< • 
·;;!i;t->'· • 
·7'7:<Y-tPVi<t":<· 
. 7'7 :<>' "\" . • 
·Jl:;t->'· 
· V9:<?'~VV-t7l- · 
• :lJ7-. • 
·ll:;t->'· 

28 
Amt. 
RM.. 
. l 
. I 
. I 
. l 
. l 
. I 
. I 
. l 
. l 
• 3 

• 1 
• 2 
• 1 
• 1 
• 3 
• 1 
• 1 
. 2 
• 1 
• 2 

• 1 
• 2 
• 1 
• 2 
• 1 
• 1 
• 2 
. I 
. 1 
• 1 

Cylinder Return Spring · V 9 :YY~v.r~* · · 1 
Screwed Pin(M5-0.8X6) • t":<;t->' • • 1 
Connecting Block(Right) Support Spring :il~;fo -v :7X.:r.-'~* · I 
Connecting Block(Right) • • i!l!*li:/P v :7 (;t;) • • I 
Nut· •• ·-Tv!-·· ·3 
Connecting Rod • i!l!*lil* · · 1 
Connecting Block(Left) • i!l!*li:/P v :7 (ti:) • • 1 

(i'£) :lJ 7-0)>J'i'Jii:J:i*J§X>'f.l!liXij!'>:.Jltl-c~' ;!;To 
Note: Size of Collar · · · · · Inside dia. XOutside dia. X Thickness. 
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29 
"UT-A" DEVICE(3) "UT-A"!WJIW) 29 

"UT-A" DEVICE (3) Ref. Parts Amt. 
37 __Ng,__ _Jfu_ Description &, "' RM._ 

1 3100506 Lower Knife Driving Lever· • l' j ;<J!11!!1J tn< . I 
2 170005 Screw(M4-0. 1 X 6) ·.Il::f.'-'· .. • 2 
3 3100502 Lower Knife Carrier· .• 'l'!::<il· • I 
4 3100514 Lower Knife Holder ·1'/::<Jlitft~· • I 
5 3100513 Lower Knife· ·1'/::<· • I 
6 110030 Screw (M3-0. 5 X 2. 6) ·.Il::t'-'· • 3 
1 3100501 Upper Knife Carrier • ·J:j:.Aif'· • I 

EXTRA PARTS !>""'. _ 

<£-j~f" 

( 
38 

8 190006 Screw(M4-0. 1 X 4) ·.Il::t'-'· • 2 
9 100006 Nut· ·-T::d-- • 2 

10 3100503 Knife Guide Lever· · j;<'jf.-(f"Ln<- · . 2 

II 3100504 Knife Guide Lever Ring(Left) • ; ::<ff .-r n-'7<- Y :..-;r <:Ool • 1 
12 3100505 Knife Guide Lever Ring(Right) • · j;<'jf.-(f"ln<-9 :..-;'(;(';)·I 
13 130003 Screw(M4-0.7X7.3) ·.Il::t'-'· • 2 
14 3100515 Upper· Knife Carrier Spring . J:j.A.iJr~_::f. · • I 
15 110006 Screw(M4-0.7X2. 5) ·.Il::f.'-'· • I 
16 3100500 Crank Chamber Cover · · -T:Jrfu<- · • I 
17 310053! Upper Knife Carrier Stop • J:j:Ai/7- 1- ::o<. • I 
18 110008 Screw(M4-0.7X5) ·.Il:;t.'-'· • I 
19 3100517 Lower Knife Carrier Guide· ·l' /::<il'ff-1 F. • I 
20 110009 Screw(M4-0. 1 X 8) ·.Il::t'-'· • 2 

21 3100518 Lower Knife Carrier Guide(Upper) l'/::<ilff4f"(J:) • • I 
22 110002 Screw(M3-0. 5 X 5) ·.Il::t'-'· • I 
23 3100512 Upper Knife· ·J:j;A· • I 
24 110024 Screw(M2-0.4X6) ·.Il:;t.'-'· • 2 
25 110025 Screw(M2-0. 4XIO) • ·Jl::tV'· • I 
26 110023 Screw(M2-0. 4X3. 5) ·.Il:;t.'-'· • I 
27 3100507 Upper Knife Guide • • J:j;<'jf.-(f". • I 
28 3100508 Clamp Spring • *t!I'V<;t.. • I 

-~~33 r-22 
....-vr~ 34 i 

]! 30 ~21 19 

3 #J ~'I' .,, 
~ ' ,, ' .,"')'& 

20 
29 3100509 Clamp Spring Pressure· • *t!l "- .>{;j<jlfl;:..o • • I 
30 3100510 Clamp Spring Pressure Holder • *t!l"..><;j<jlfi;:..-Jlitft~. . I 

31 3100511 Clamp Spring Pressure Adjusting Piece*tll"--'':f.jlf!Vill'if!lli!t • . I 
32 130005 Screw(M2c0. 4 X 4) ·.Il:;t.'-'· • 2 
33 3100516 Lower Knife Carrier Support Spring 'fj.AiJ~.:r..,r{* · . I 
34 110034 Screw(M2-0. 4X 2) ·Jl:;t.V'· • 2 
35 3100560 Supplementary Spring • J:j :A i/'lifill!J.><;j< • • I 
36 110031 Screw(M4-0. 1 X 12) • ·.Il:;t.'-'· . • I 
37 3100565 Trimming Mechanism, c. Set • U11Jl!JII! 00!) • • I 
38 3100530 Looper Thread Pull-off . Jv-.>{**f! Jt . • I 
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21 

30 
"UT-A" DEVICE(4) 

~ 
' 

14---$ 
L--" 

,~~/~;-­

' 

' 

/J 15 

16-t!9 
33 

----~20 

-------------------~20 

34 

·: ' 

(~ 
; --~ 31 

25 
7-2 

; I ) I Jt 

J,2 (~~"~~l~O ~: ~2 
AI »-,~~ 26 2r 32 '74=' 8-2 

8-2 20 

"UT-A" DEVICE (4) 
Ref, Parts 

"UT-A"i\!;fff4) 3 0 
Amt. 

Jig_ _lfu__ Description 
Regulator · · · 
Screw(M5-0.8X!O) • 
Washer • • · • · · 
Spring Washer· · · 

£ ;£ Rll.... 
I 0010073 
2 009973 
3 000669 
4 000600 
5 000009 
6 0013218 
1 009937 
8 0033939 
9 0010108 

!0 0010289 

II 3201035 
!2 0033104 
!3 005550 
14 0014120 
!5 1091050 
!6 3201037 
17 3201036 
!8 !20013 
!9 000425 
20 0010057 

21 0010343 
22 1090012 
23 009880 
24 0010143 
25 0010263 
26 0010119 
27-1 1090011 
27-2 1090011 
28-1 0010254 
28-2 0010254 
29 0010868 
30 0010869 

31 0010261 
32 0010260 
33 1090100 
34 1090013 
35 1200003 

Nut • • • • • • • • 
Regulator Support· 
Wood Screw($ 3. 8X20) • 
Hose Ba·nd • • • • • • · 
Hose Connector($ 8-1/4) · 
T-Joint · · · · · · · · · 

· v"f~v ?'· • ·I 
• Jl:;j<i/. • • • • • 2 
• ?7v-t- · • • · · 2 
· 7-::fY/';f?O'v-t- • •· • 2 
•j--yf-······· ·2 
· v"f~ v-?'IIHtt!ii • ·I 
'*-*>"·.... ·2 
· *-;v<yj< · · ·1 
. *~;t..;:t.;::.;:;t~. ·1 
· Hfl!'l' · · · · · · I 

Presser Foot Lifter Cylinder, C. Set jljlxlJi\?'v Y /'YG%.1!) • • 1 
Cylinder Stop Collar • • · • • v Y /';t'J< }- -y/<jJ"j- • ·I 
Screw(ll/64-40 X 13. 5) • • • • • Jl:;j< y · · · · · · · · · 1 
Rubber Cushion • • • • · • • • ;!ol!i!li=f A • • • · · • · · I 
Presser Foot Lifter Cylinder · jql.::cti§~V 9 ':/!/ • · • • I 
Cylinder Rod Chip• • vY>'?fP-y j<")'--y:;l'· ·I 
Cylinder Bracket • v Y YYIIHtil • • I 
Screw(M6-IX!5) • • Jl:;j<i/ • • • • 2 
Washer • • · • • · !7 :JV'-'r · • · • · 2 
Elbow Connector · · .:C.JV~M~ • ·• • • 5 

Electromagnetic Valve, C. Set(UT-A2) !ltlat'II'(*IJ.) • ·I 
Manifold • • • • • • • • """"'-7~Jv I"· .• ·I 
Wood Screw($4.5X40) • •*-'\<>"· · · · ·2 
Silencer • • • • • • • • 'll--1 v/''jt- • • · 2 
Connector($6-PTI/8) • • :J;j<??' • • • • ·• 1 
Seal Plug······· • J.?7::t7;f· · 3 
Electromagnetic Valve(UT-A2) • !ltlat'll' • • • • • 3 

" " (UT-A2/AS3) " • 4 
Speed Controller (UT-A2) • • • 7-t"-I':J/'}-P-7 • ·I 

" (UT-A2/AS3) " • 3 
Cord(A) • • • • • • • :J-i"(A) • · • ···I 
Cord(B) • • • • • • • • :1-1' (B) • • • • I 

Vinyl Tube(6X4mm) • • 10:--Jv/<.{::t • 
Vinyl Tube(4X2. 5mm) • t"=o-Jv/<.{::t · 
Electromagnetic Valve, C. Set (UT-A2/AS3) !lt$'11' (*I!) 
Manifold· · · • · · · · · · · · · -v.:::..'7;;t!Vl-"' 
Cord(C) • • • • • • • • • • • • ·:J-j<(C)· • • • 

. I 
• 1 
. I 

(foE) ~:·=--Jv,<.{ ::ti!llf-EJtO)I!\Hioll.'lli' 1: :li!::!! ~:tOJill <;itT:!! ~,0 
Note: As for Vinyl Tube, your order must be accompanied with No. and length. 

(foE) Ref. No. 330)lit$'i!'(*IJ.)I;t, "UT-A2/AS3"J!lO)bO)'t'31~-i/O)Il!Ji!l!lllloll.1::tfif<: 
{;l;!!l t.. 't i' o 

Note: The Electromag'nectic Valve, Complete Set of Ref. No. 33 -is for "UT-A2/AS3" 
and is to be used together with related parts on page 31. 

J 
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"AS3" DEVICE 

25 34-1 
34-2 
34-3 
34-4 

27 

11 
12 
13 
14 
15 
16 
17 
18 
19 
20 

21 
22 
23 
24 
25 
26 
27 
28 
29 
30 

31 
32 
33 
34-1 
34-2 
34-3 
34-4 

Parts 
--.!ilL 
0010073 
0013218 
009973 
000669 
000600 
000009 
006905 

0033939 
0010108 
0010078 

0010260 
1090010 
0010120 
0010055 
0010119 
0010254 
009937 

1094000 
000623 

0010048 

000426 
0010019 
0010258 
0011109 
0011341 
0011340 
0010565 
0010564 

000538 
000644 

000023 
0092232 

006910 
0011943 
0011944 
0011945 
0011946 

DescriPtion 
Regulator · · 
Regulator Support· 
Screw(M5-0. 8 x 10) • 
Washer 
Spring Washer· 
Nut • • 
Wood Screw(¢ 5.1 X 20) • 
Hose Band(l/4inch) 
Joint· 
Joint · · 

Vinyl Tube(4X2.5mm) 
Electromagnetic Valve, C. Set · 
Electromagnetic Valve· 
Straight Joint 
Seal Plug· · • 
Speed Controller(SPC4-I/8) 
Wood Screw(¢ 3. 8 X 20) • 
Joint· 
Gasket 
Air Cylinder(MS-16ND-45) 

Washer • 
L-Connector(M-5UL) 
Connector· 
Control Box Stay 
Control Box, Complete Set· 
Control Board · 
Knee Switch, Complete Set· 
Knee Switch· • 
Washer 
Spring Washer· 

Wing Nut 
Knee Switch Holder 
Wood Screw(¢ 6. 8 X 26) • 
Power Cord(for 100 Voltage)· 

II ( II 200 II ) • 

II ( 11 220 II ) • 

II ( II 380 II ) • 

''AS3"¥1Jlit 

rc £ 
· v'l'~ v-:lt · · 
, v'l'~ v-:l'IIHtt!i · 
•Jt*>-'• 
·?7V"\'• 
·A:1'9:;?J'?7V"\'• 
• 7"7 ~ • 
"**>-'• 
• )j'\-,.A,r{YJ-: • 

""*7:lt· 
""*7:lt· 

· ~'.::.-JV.rC{7" · 
. Iii:$# CU) • 
·f!i:$31'· 
·A!-v-~Nf!'l'· 
·1-77:1'7?1· 
. At"-J<::t:;~o-7. 

"**>-'· 
·Nf!'l'· 
· :/{7_df-.Y · ·• 
·;>o:7V9:;;f· 

""""""~'" • L*W'l' 
·=>*7:lt· 
· i!llilll#" 7 :A A 7' .{ · 
• fj;IJillJ'l!iii!! (*I!) • 
• f!;1Jilll1lit!i • • 
• Jli1 A .{ " 7'" (*I!) • 
·Jli1A-1'77'"· 
·97V"\'• • 
·A:1'9:;!/?7V"\'• 

• 7'". '77"7 1- • 
• Jli1A .{ "?'"IIHtt!i • 
"**>-'• 
• U::t- j<(JOOV!!l). 

"(200")· 
II (22011)• 
"(380")· 

(I±) e·=--lv/<.{ :1'illli'±:JcO)mlf;J:.!l.~ .1: ii!: ~ '>::lO;i!J G1t~ ~ "'· 
Note: As for Vinyl Tube, your order must be accompained with No, and length. 

31 
Amt. 
R.rut._ 
• 1 
. I 
. 2 
• 2 
• 2 
• 4 
• 6 
. I 
. I 
. I 

·I 
• 1 
• 2 
. I 
. I 
• 2 
. I 
. I 
. I 

• 2 
. I 
. I 
• 2 
. I 
. I 
. I 
. I 
• 4 
• 2 

• 2 
. I 
• 2 
. I 
. I 
. I 
• 1 
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EXTRA PARTS 

10 

EXTRA PARTS 
Ref. Parts 
_]fu_ ~ 

I 0022836 
2 0022837 
3 007610 
4 0093690 
5 0095220 
6 3100490 
1 3200242 
8 110009 
9 000541 

10 1090101 

II 
12 
13 
14 
15 
16 

0010120 
009937 

0010263 
0010143 
0010119 
0010254 

Descrivtion 
Synchronizer Positioning Pin 
Synchronizer Cushion 
Screw(M4-0.7XIO) • • .• 
Timing Gauge · · · · 
Looper Timing Gauge · 
Timing Gauge • • 
Chain Guide· · ·· · · 
Screw(M4-0.7X8) • • 
Washer • · • ·- • · · 
Electromagnetic Valve, C. Set· 

Electromagnetic Valve· 
Wood Screw(~ 3. 8 X 20) • 
Connector ( ~ 6-PTI/8) • 
Silencer · · · · · · · 

32 
Amt. 

lfo % R.e.q._ 
· >J',;v a 'T t":.-- • • • I 
·>l',;va-Tt":.--??o>Va:.-- ·I 
~ 11:-*i/. . . . . . . . . . I 
· "-n.:.--!1'/-,; · . . . . 1 
• Jv-/<1/-1 'S.:.--!/1;'-,; · · 1 
• 1/.{ >..:.--!1'/-i/. . 1 
• ~;(f.{ I'. . . . I 
. 11:*"'. . . . 2 
· !7o>V"'\' • • • 2 
• fi!;JO!'if' (U) . • I 

• fi!::S'if' • • • . **"'. · .. . "'*"" .. ·-9-.{v:.--"9"· 
·:/-?77'7!1· 

. I 

•. 2 
• 1 

Seal Plug· • • · • • • 
Speed Contro11er(SPC4-l/8·X•: ,.efi?,~-f':o:,.-f-p-7 • 

• 2 
. I 
. I 

': :.:._c;,·.': :·:, ., . .-/i'_··'. 

(i'E) Ref. No.JOO)fi!;JO!'If'(*li.Hi, Wlil'i&il>'f!ll't'i". / • ,; 0c;f\\\f'•, 
(/ii!ii2>7t-ifl:iJO)<b7.> -'!;-" :a>U L- cv' oli&i>'f~:, .:. t>Jfi!::S#:iMl..;\IJ·;l;" 7.> e. :x. Tift 
:1iliit-n: ~ )f i". l · ·· <:,;::::,: 

Note: Electromagnetic Valve, Complete Set is for Dust Sucti-o-n Rip~(_,. 
(In case of using motor with treadling output, the air c01tsumption is saved by 
using this Electromagnetic Valve, Complete Set.) 
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1-1 
1-2 

~//// 
~:::::>------, 

®--43 ! 
: : 

""'--44 i ' 
""' ~43 ®-- i / 

: [. ......... -
Setting on the Table(J:~") 

~36 

I~ 
~ .. 
~· 

~ 
$-c-as 
~41 
~41 
' 

___!!g_ 
0099056 
0099048 
0099057 

3 0099058 
4 0099060 
5 0099059 
6 000147 
7 000148 
8 0099061 
9 000149 

10 000152 

11 0099062 
12 
13 
14 0099063 
15 000154 
16 000153 
17 0099030 
18 0099031 
19 0099064 
20 003632 

21 
22 
23 
24 
25 
26 
27 
28 
29 
30 

31 
32 
33 
34 
35 
36 
37 
38 
39 
40 

41 
42 
43 
44 
45 

0099065 
0099066 

000157 
0099067 
0099068 
0099069 
000158 
000159 

0099070 
0099071 

0063031 
110028 

3100008 
180009 

0063009 
000070 
009858 
000429 

0020064 
0063010 

000016 
180008 
000528 
000667 
000011 

33 
Amt. 

Description Jb £ .R.e._q,_ 
Thread Stand, Complete Set(5 Spools Type)>il:>'l:"il(;ll!) (5*tffl) • • 1 

" " (6 Spools Type) " " (6*tffl) • · 1 
Column Cap • ~ :::J.7A.df-o:y"v7' • · 2 
Column Pipe (Upper) • • • :J 7 A/<-{ 7"(J:) • • 1 
Thread Hanger(3 Spools Type) • AV7 l'/,:/;b'(3;;j;:,'j\)!l) • 1 
Thread Hanger(2 Spools Type) " (2;;j;:,'j\)!l) • 1 
Screw • ·1!:-t.V · · 5 
Washer • · ry :Y:.--.:.\-- · · .• . 4 
Column Pipe Connector· · :::z7A,rLf:1'Mil:=F · · 1 
Screw· • JJ:;j<;/ • • 2 
Nut· • -T::> 1- · • 9 

Thread Guide Holder· 

Column Pipe(Lower) 
Washer 
Nut· 
Thread Guide 'Bar 
Thread Guide Bar Bracket 
Thread Guide 
Screw(l/4-40XIO) • 

Spool Cushion· 
Spool Pin· · · 
Spring Washer • 
Spool Mat· • 
Spool Seat Disc· 
Spool Holder Stay· 
Sctew · 
Wood Screw 
Spool Holder(3 Spools Type)· 
Spool Holder(2 Spools type) • 

· "7 A/<-{ 7" (T) · 
·'7::>V1'· 
·-t-::>1-· 
·,'j\~f'J:'li;Ij;ll· 
• s't:Ilj;IIJJ:!,\':( • 
. *~f'l .. 
·Jl:.:f;/· 

• A7"-;v,7::>:V• :/' • 
· A:1'-Jvifilli· · 
·A7"9Y;f'7:o>V1'· 
• A:1'-Jv""" 1-. 
-~?-.DH· 
·A 7"-Ml<Jv;f:;ZI · 
·Jl:.:f;/· 

'**""' . • A7"-Ml,Jv;f(3;;j;:,'j\)!l) 
• A 7"-Ml<;v;f (2;;j;:,'j\)!l) 

BeltCover -...-tJV!--;.tr.rt-· 
Screw(M6-IX46) • • Jl:;f;/ • 
Supporting Board • ill!~?-:tli' • 
Setting Screw(M6-1 X 16) • • !&#?-.:f;/ • 
Oil Reservoir Rubber Cushion · =I A.m · 
Hanging Nut • • · M l;l-;J-~ l'- • 
Hanging Bolt(M8-1.25X75) • ·lil~#Jvl- · 
Washer • ?::;V-'r • 
Supporting Board Rubber Cu.shion • ~Q--:t\i'd:ARI[ • 
Supporting Board Rubber Cushion(Lower) ~Q--:t\i'dAJ.!IHT) • 

Nut· 
Setting Screw(M6-1X63) • 
Washer 
Spring Washer · 
Nut· 

·-t-::>1-· 
·1&#?-.:f;./· 
• '7::>V1'. • 
·A7"9Y;f'7:o>V1'· 
·-t-::>1-· 

. 1 

. I 
• 2 
. 1 
• 1 
. 1 
• 1 
• 2 

• 5 
• 5 
• 5 
• 5 
• 5 
• 1 
. 1 
• 1 
• 1 
. 1 

• 1 
• 2 
• 2 
• 4 
• 4 
• 4 
• 4 
• 8 
• 4 
• 4 

• 8 
• 4 
• 8 
• 4 
• 4 
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.VC 3 6 11-D CLASS LIST of MAIN SPARE PARTS(3Hl!llll& 9 ::< !-) 

Main Parts Needle Presser Stitch Differen Main Looper INDEX PAGE = 1 

Foot. t i a 1 

Clamp c. Set Plate Feed Dog Feed Dog 

Page Ref. Weight I Parts Page Ref. Weight\ Parts Page Ref. Weight 
No. No. No. (g} I No. No. No. {g) I No. No. No. (g) 

000002 25 41 I 000426 21 25 000644 27 19 
000002 27 23 I 000426 31 21 000644 31 30 
000005 2 43 I 000428 22 21 000651 2 17 

~11:;< jlj!x(M.) mit llfli!9 !$t]!9 fV-..r~ 
Models 

000009 21 . 24 I 000429 22 31 000651 3 38 
000009 30 5 I 000429 26 4 000652 12 12 
000009 31 6 I 000429 33 38 000667 33 44 

VC3611-040L-D 0093352 3117076 3118021 3119020 3119021 3109300 000010 4 29 I 000443 22 13 000669 10 43 
000010 10 48 I 000445 8 3 000669 21 13 

048L-D 0093353 3117078 3118022 " " " 000011 26 10 I 000463 5 26 000669 30 3 
000011 33 45 000487 19 31 000669 31 4 

056L-D 3009101 3117080 3118023 " " " 000012 25 42 000492 18 32 000676 26 7 

145L-D 3099104 3097052 3098044 " " " 
000014 2 38 000505 10 41 000690 8 20 
000014 27 24 000505 23 39 000690 19 28 

156L-D 3009101 3117088 3118023 " " " 
000016 26 5 000505 27 43 000690 23 32 
000016 33 41 0'00528 12 23 000690 27 36 

3645P-040L-D 0093352 3117094 .3118021 " " " " 
000023 31 31 000528 15 10 000723 11 18 
000070 26 3 000528 26 11 000726 1 34 

048L-Ii 0093353 3117092 3118022 " " " 000070 33 36 000528 33 43 000730 5 19 

056L-D 3009101 3117090 3118023 " " " 
00014"0 24 4 000530 17 33 000730 12 32 
000145 18 15 000531 5 40 000740- 9 46 

3711-148L-D 0093356 3117122 3118024 " " " 
000145 22 7 000531 25 53 000750 11 43 
000145 24 20 000532 3 26 000755 12 27 

156L-D 0093357 3117124 .3118025 " " " 
000145 28 22 I 000532 6 34 000779 17 3 
00.0147 33 6 I 000532 16 16 000779 18 35 
000148 33 7 I 000532 27 20 I 000779 19 22 
000149 33 9 I 000535 2 49 I 000924 1 18 
000152 33 10 I 000535 21 16 I 000926 6 17 
000153 33 16 I 000538 2 46 I 000989 6 4 
000154 33 15 I 000538 3 36 I 
000157 33 23 I 000538 18 41 I 001093 3 47 
000158 33 27 I 000538 19 3 I 001107 5 14 
000159 33 28 I 000538 21 3 I 001107 10 30 
000177 3 5 I 000538 31 29 I 001170 23 35 

,000177 16 4 I 000541 16 18 .I 001170 27 39 
00017'7 20 20 I 000541 32 9 I 001174 6 21 
000199 11 40 I 000547 4 30 I 001174 17 16 
000234 14 3 I 000548 7 4 I 001186 8 15 
000304 5 18 I 000555 6 27 I 001186 20 2 
00030'6 17 21 I 000567 14 37 I 001186 21 35 
000306 18 18 I 000588 21 21 I 001208 23 25 
000306 26 13 I 000588 26 12 I 001208 27 29 
000321 7 21 I 000597 24 6 I 001227 24 18 
000327 8 42 I 000598 24 5 I 001228 8 45 
000327 20 ey I 000600 6 31 I 001228 20 9 
000327 21 39 I 000600 10 44 I 001228 21 43 
000334 4 31 I 000600 30 4 I 001230 4 26 
006334 19 4 I 000600 31 5 001457 24 22 

·, 000340 19 17 I 000613 17 20 001457 28 24 
000360 16 31 I 000613 19 29 001459 8 13 
000389 28 5 I 000623 31 19 001459 22 26 
000397 5 17 000629 2 55 001459 29 27 
000397 11 47 000637 7 33 001459 27 31 
000417 9 5 000637 9 40 001818 16 28 
000419 14 45 000644 2 50 001900 7 9 
000425 30 19 000644 21 17 001900 16 21 

From the library of: Superior Sewing Machine & Supply LLC



INDEX Page = 2 INDEX Page = 3 

Parts Page Ref. Weight I Parts Page Ref. Weight I Parts Page Ref. Weight I Parts Page Ref. Weight I Parts Page Ref. Weight No. No. No. (g l I No. No. No. (g) I No. No. No. (g) I No. No. No. (g} I No. No. No. {g} 
001900 20 14 I 006475 . 22 9 I 0010055 31 14 I I 0063607 24 12 

I 006905 31 7 I 0010057 28 3 I 0036133 24 19 I 0063607 28 14 
002043 7 6 I 006910 31 33 I 001005'7 30 20 0020064 33 3.9 I 0036133 28 21 I 0063608 24 17 

I 006920 22 22 I 0010073 . 30 1 0020119 3 24 I 0036175 3 44 I 0063608 28 19 
003302 8 43 I 006921 13 10 I 0010073 31 1 0020119 16 13 I I 0063609 24 15 
003302 20 7 I I 0010078 31 10 0020137 1 31 I 0037108 16 29 I 0063609 28 17 
003302 21 40 I 007610 23 7 I 0010108 30 9 0020143 1 28 I 0037668 14 27 I 0063.610 24 11 
003433 8 25 I 007610 27 8 I 0010108 31 9 0020144 1 29 I 0037669 14 29 I 0063610 28 13 
003632 33 20 I 007610 32 3 I 0010119 30 26 0020350 10 42 I 0037912 26 21 I 0063612 23 16 
003638 22 28 I 007621 18 19 I 0010119 31 15 0020551 14 7 I 0037912 27 2 I 
003647 7 15 I I 0010119 32 15 0020759 1 5 I I 0064045 26 14 
003655 2 24 I 009142 7 11 0010120 31 13 0020759 2 9 I 0060056 18 10 I 0064046 26 15 
003657 12 31 I 009220 22 5 0010120 32 11 I 0060057 6 14 I 0064047 26 18 
003662 18 6 I 009508 24 28 0010143 28 4 0021010 14 49 I 0060109 17 17 I 0064173 22 8 

I 009508 28 30 0010143 30 24 I 0060142 8 9 I 
004124 14 36 I 00952.6 14 42 0010143. 32 14 0022836 23 18 I 0060175 4 27 I 0065233 21 15 
004126 14 38 I 0095~:~; 15 23 0010254 30 28-1 0022836 27 14 I I 0065253 22 24-1 
004182 2 42 I 0096Q~* .8 23 0010254 :io 28-2 0022836 32 1 I 0063009 33 35 I 0065258 22 20 
004312 6 23 I oo96o~. 15 13 0010254 31 16 0022837 23 19 I 0063010 33 40 I 0065275 2 8 
004353 3 2.7 I 0096QA 17 9 0010254 32 16 0022837 27 15 I 0063031 33 31 I 0065340 7 1 
004353 14 10 I 00960.4 21 20 0010258 31 23 0022837 32 2 I 0063044 7 3 I 0065366 8 40 
004353 16 15 I 0097~0 i-a 45 0010260 13 11 I 0063051 15 19 I 0065366 20 4 
004358 2 51 I 00973;q ll 23 001026"0 30 32 0030291 4 4 I 0063053 15 20 I 0065366 21 37 
004358 7 2 I 009736 13 4 0010260 31 11 0030711 14 41 I 0063055 16 23 I 0065372 8 4 
004358 8 35 I 00974.4 27 22 0010261 13 15 I 0063056 15 21 I 0065373 23 1 
004358 21 18 I 009147 27 18 0010261 30 31 0031014 22 14 I 0063"057 15 22 I 0065373 27 1 
004358 23 3 I 009753 '19 21 0010263 30 25 0031015 2.2_ 15" I 0063074 16 27 I 0065374 19 8 
004358 27 4 I 009784 4 24 0010263 32 i3 003111.1 .3 6 I 0063076 23 23 I 0065375 19 9 
004440 8 6 I 009835 3 7 0010289 30 10 0031111 16 5 I 0063076 27 27 I 0065376 19 11 
004440 9 38 I 009835 16 6 0010340 28 2 0031111 20 21 I 0063079 8 12 I 0065381 19 1 
00444·0 19 2 I 009835 20 22 001034.3 30 21 0031831 14 23 I 0063083 8 19 I 0065389 9 32 
004441 8 8 I 00985_3 22 16 001056_4 31 28 I 0063084 8 21 I 0065395 17 11 
004591 8 32 I 009853 26 19 00105~5 31 27 0032425 3 45 I 0063087 8 5 I 0065398 17 8 

I 009858 33 37 00108·i'l 25 40 003242·6 3 46 I 0063096 6 33 I 0065400 17 15 
005049 10 45 I 009865. 26 6 0010868 30 29 0032646 15 12 I 0063104 3 28 I 0065401 17 18 
005.071 6 20 I 009877 22 36 0010869 30 30 0032719 22 25 I 0063138 12 28 I 0065402 17 19 
005071 9 35 I 009880 30 23 0032786 26 20 I 0063216 14 17 I 0065402 19 15 
005075 1 32 I 009931 19 18 0011340. 31 26 0032799 10 3 I 0063217 14 16 I 0065404 19 26 
005431 3 35 I 009936 22 32 0011341 31 25 003285.3 11 26 I 0063234 14 18 I 0065405 19 23 
005542 8 37 I 009937 30 7 0011709 31 24 0032921 17 22 I 0063235 14 19 I 0065407 19 13 
005550 28 8 I 009937 31 17 0011733 26 8 I 0063251 14 8 I 0065414 18 13 
005550 30 13 I 6099;37 32 12 0011861 24 2 0033024 2 20 I 0063280 8 16 I 0065415 18 27 
005650 6 32 I 009947 22 37 0011802 24 1 003302.4 23 30 I 0063280 20 3 I 0065417 18 23 
005650 19 14 I 009955 22 12 00119:43 31 34-1 003302.4 26 17 I 0063280 21 36 I 0065418 18 28 
005650 24 8 I 0099:70 26 9 0011944 31 34-2 0033024 27 34 I 0063282 8 41 I 0065420 18 16 
005650 28 10 I 0099.73 30 2 0011945 31 34-3 0033104 28 .7 I 0063282 20 5 I 0065421 18 14 

I 0099.7;l 31 3 0011946 31 34-4 0033104 30 12 I 0063282 21 38 I 0065422 18 29-1 
006004 4 28 I 0099.?.0 22 10 0033939 30 8 I 0063469 22 6 I 0065431 18 40 
006038 8 18 I 0099,,84 24 16 0012480 13 8 0033939 31 8 I 0063515 23 31 I 0065435 18 42 
006038 19 12 I 0099~4 28 18 I 0063515 27 35 I 0065436 18 43 
006075 19 6 I 009985 23 14 0013218 30 6 0034117 19 27 I 0063548 4 5 I 0065437 18 44 
006212 10 9 I 0013218 31 2 0034979 19 5 I 0063579 24 3 I 0065452 14 20 
006233 1 39 I 0010017 7 28 0013648 13 9 I 0063586 23 13 0065453 14 1 
006270 18 8 I 0010019 31 22 0035301 26 16 I 0063606 24 14 0065461 18 31-1 
006411 19 16 I 0010048 31 20 0014120 28 6 0035813 16 30 I 0063606 28 16 I 0065468 18 29-3 
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0065469 18 31-3 0093184 7 5 I 0094577 12 15 r 110023 29 26 I 120013 30 18 
0093186 7 22 I 0094604 4 6 110002 2 39 I 110024 25 24 120015 6 26 

0066560 8 33 0093201 4 10 I 0094664 21 19 110002 5 25 I 110024 29 24 120016 I 36 
0066561 8 34 0093212 7 19 110002 25 22 I 110025 25 25 120017 8 27 
0066735 18 29-4 0093213 7 20 0095027 19 10 110002 28 20 I 110025 29 25 120018 13 2 
0066736 18 31-4 0093214 7 16 0095061 18 20 110002 29 22 I 110026 5 35 120019 17 2 
0066737 18 29-5 0093215 7 14 0095065 18 26 110004 6 35 I 110027 5 29 
0066738 18 31-5 0093303 10 25 0095066 18 22 110004 11 12 I 110028 33 32 130002 2 36 

0093352 7 7-1 0095168 6 22 110004 24 13 I 110030 25 6 130002 10 36 
0067023 22 27 0093353 7 7-2 0095170 6 19 110004 28 15 I 110030 29 6 130002 18 39 
0067025 22 35 0093356 20 13-1 0095214 6 7 110005 9 15 I 110031 2 33 130003 2 6 
0067031 21 22 0093357 20 13-2 0095220 32 5 110007 25 51 I 110031 12 3 130003 3 42 
0067101 23 22 0093365 16 20 0095334 23 34 110008 2 44 I 110031 14 12 130003 25 13 
0067101 27 26 0093389 11 45 009533~ 27 38 110008 13 6 I 110031 15 26 130003 29 13 
0067111 19 30-1 0093479 8 24 0095336 24 29 110008 25 ·18 I 110031 25 36 130004 10 40 
0067126 !9 7 0093480 8 10 0095336 28 31 110008 29 18 I 110031 29 36 130005 11 15 
0067140 22 24-2 0093483 8 7 0095388 24 21 110009 2 47 I 110034 25 34 130005 25 32 

0093487 8 17 0095388 28 23 110009 3 37 I 110034 29 34 130005 29 32 
0068011 1 4 0093491 8 22 0095389 24 23 110009 5 10 I 110035 11 37 130007 21 33 

0093491 24 27 0095389 28 25 110009 6 12 I 110035 21 28 
0077179 8 28 0093491 28 29 110009 7 34 I 110036 11 7 150000 5 23 
0077270 8 I 0093499 23 2 0096355 28 9 110009 10 16 110039 9 4 150001 10 34 
0077322 15 4 0093499 27 3 0096357 27 21 110009 14 35 110039 12 9 150001 18 37 
0077410 24 7 0093507 8 30 0096358 27 17 110009 15 7 110041 I 20 

0093508 8 31 110009 16 11 110041 2 16 160000 I 15 
0090068 3 39 0093509 8 29 0099030 33 17 110009 18 4 110041 5 42 160000 5 21 
009007'1 3 4 0093517 3 32 0099031 33 18 110009 21 4 110041 12 29 160000 12 14 
009007'1 16 3 0093521 3 34 0099048 33 1-'2 ', 110009 23 9 110043 2 53 160001 2 31 
0090071 20 19 0093526 3 33 0099056 33 1-li 110009 25 20 110043 12 6 160001 5 31 
0090620 8 2 0093528 3 25 0099057 33 2 110009 27 10 110045 1 2 160001 9 18 
0090620 18 7 0093528 16 14 0099058 33 3 110009 29 20 110046 12 8 160001 14 5 
0090801 8 36 0093545 8 38 0099059 33 5 110009 32 8 110048 1 13 160001 17 23 
0090807 3 11 0093556 3 14 009906U 33 4 110010 7 24 110059 7 12 160001 18 9 
0090807 16 9 0093611 8 11 0099061 33 8 110011 21 12 110072 11 21 160002 10 4 
0090807 20 25 0093690 32 4 009906'2 33 11 110012 I 22 110100 3 23 160002 28 27 
0090812 3 .<g 0093863 3 I 0099063 33 14 110012 2 22 110101 3 20 160003 9 31 
0090812 16 7 0093863 16 I 0099064 33 19 110012 14 2 110101 9 9 160003 11 2 
0090812 20 23 009386''3 20 17 0'09906'5 33 21 110012 21 9 160003 15 3 
0090814 3 2 0093864 1 9 0099066 33 22 110012 23 15 120001 12 17 160003 17 30 
0090814 20 18 009386"4 2 7 009906'7 33 24 110012 27 13 120001 23 5 160003 24 25 
0090824 8 39 0099068 33 25 110013 I 30 120001 27 6 160004 5 13 
0090847 3 3 009420'1 :-1 zt 0099069 33 26 110013 2 12 12.0006 18 34 1'60004 6 16 
0090856 3 10 0094201 2 34 0099070 33 29 110013 3 13 120007 25 44 160004 11 49 
0090856 16 8 00942'&1 21- 1:0 . 0099071 33 30 110013 7 27 120008 17 32 160005 5 2 
0090856 20 24 00943!3'7- z-a 2d 110013 12 21 120009 2 2 160005 6 2 
0090918 14 44 009438'7 '2/1- 44 100001 2 25 110013 23 41 120009 10 18 160005 18 25 
0090930 14 25 0094390 23 33 100001 24 33 110014 23 38 120011 9 42 160006 l1 42 

0094390 27. 37 100001 28 35 110014 27 42 120012 17 14 16000-7 2 56 
0092232 31 32 0094396 23 29 100002 9 28 110016 2 27 120012· 18 2 160007 5 3 

009439'6 21 33 100003 5 33 110019 9 24 120013 6 25 160007 6 3 
0093089 5 4 0094433 23 24 100003 12 24 --110020 9 2 120013 12 l1 1600_07 9 7 
0093090 5 6 0094433 27 28 100003 15 11 : 1100·21 11 25 1200.13 14 43 160007 10 2 
0093090 6 5 0094491 23 17 100005 10 47 0022 11 4 120013 15 15 160007 l1 28 . 
0093154 6 15 0094491 27 12 100006 25 9 . 0023 11 22 120013 24 10 160007 15 is 
0093179 7 23 009456'6 15 6 100006 29 9 25 26 120013 28 12 16000.7 17 7-·. 
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160007 19 24 340003 10 22 3100030 2 26 3100141 9 37 ~ ;o I 3100216 10 5 I 3100328 14 40 
160007 22 33 340004 5 36 3100040 1 11 3100142 9 39 I 3100217 10 1 I 3100329 14 15 
160008 5 32 340008 9 10 3100041 1 12 3100143 9 41, 3100218 11 46 3100330 14 48 

3100042 I 14 3100144 9 45 3100219 11 48 3100331 14 32 
170001 2 29 350006 13 14 3100043 1 16 3100145 9 44 I 3100221 11 30 3100332 14 28 
170002 1 25 3100044 1 17 3100146 9 43 3100222 11 31 3100334 14 34 
170003 5 45 390.067 2 57 3100046 1 23 3100147 9 30 3100224 11 33 3100335 14 24 
170004 3 18 390068 2 58 3100050 2 18 3100149 9 33 3100225 11 27 3100336 14 26 
170005 25 2 390069 1 6 3100051 2 19 3100150 9 29 3100226 11 36 3100342 14 30 
170005 29 2 390072 1 10 3100053 2 21 3100151 9 26 3100227 11 29 3100343 14 33 
170006 25 15 3100060 14 11 3100152 9 12 3100231 11 32 3100344 14 47 
170006 29 15 1090010 31 12 3100061 14 13 3100153 9 22 3100235 10 37 3100345 14 14 
170007 25 46 1090011 30 27-1 3100070 2 13 3100154 9 6 3100241 11 5 3100346 14 9 
170008 19 32 1090011 30 27-2 3100074 3 12 3100155 9 23 3100242 11 3 3100349 14 46 
170009 23 10 1090012 30 22 3100075 3 9 3100156 9 11 3100243 11 1 3100350 14 4 
170009 27 11 -1090013 30 34 3100076 3 19 3100157 9 13 3100245 11 9 3100353 14 21 

1090100 30 33 3100078 6 300 3100158 9 14 3100246 11 8 3100355 9 36 
180005 2 32 1090101 32 10 3100081 16 26 3100159 9 17 3100250 7 31 3100356 14 39 
180006 24 30 3100082 3 22 3100160 9 19 3100253 7 29 3100357 14. 22 
180006 28 32 1091002 28 1 3100083 3 21 3100161 9 21 3100254 7 26 3100358 14 31 
180008 33 42 1091050 30 15 3100084 3 17 3100162 9 3-1 3100256 7 25 3100381 3 30 
180009 33 34 3100085 3 16 3100182 11 20 3100260 5 37 3,100382 3 29 

1094000 31 18 3100086 16 2 3100183 11 17 3100261 5 38 3100410 9 8 
190004 10 46 1094002 13 12 3100087 3 43 3100184 11 19 3100262 5 30 3100440 3 41 
190005 2 23 3100088 3 15 3100185 11 16 3100263 5 24 3100490 32 6 
190006 25 8 1098012 13 13 3100090 4 12 3100186 11 L~· 3100264 5 27 3100500 25 !6 
190006 29 8 3100091 4 13 3100187 1:1 H 3100265 5 28 3100500 29 16 
190007 17 31 1200003 30 35 3100092 4 19 3100188 11 24 3100266 5 39 3100501 25 7 
190008 24 34 3100093 4 20 3100189 10. 8 3100267 5 34 3100501 29 7 
190008 28 36 2100265 2 54 3100094 4 14 3100190 LO 7 3100268 5 41 3100502 25 3 
190009 27 16 3100095 4 15 3100191 1.0 10 3100269 5 44 3100502 29 3 
190056 21 8 3009101 7 7-3 3100096 4 16 3100192 1.0 6 3100270 5 43 3100503 25 10 

3100097 4 17 3100192 17 25 3100272 5 46 3100503 29 10 
260000 6 18 3'010022 18 21 3100098 4 11 3100193 10 11 3100280 6 1 3100504 25 11 

3100099 4 3 3100194 10 12 3100281 6 8 3100504 29 11 
300000 9 25 3097052 20 10 3100100 16 22 3100195 10 13 3100282 6 9 3100505 25 12 
300006 10 15 3100103 10 23 3100196 10 14 3100283 6 10 3100505 29 12 
300006 15 8 3098044 20 12 3100104 10 24 3100197 10 17 3100284 6 13 3100506 25 1 
300100 2 30 3100105 4 21 3100199 10 19 3100285 6 24 3100506 29 1 
300101 1 24 3099104 20 11 3100106 4 1 3100200 10 21 3100286 6 28 3100507 25 27 
300500 9 16 3100107 4 2 3100201 10 26 3100287 6 29 3100507 29 27 

3100004 1 26 3100108 4 9 3100202 10 20 3100290 7 18 3100508 25 2B 
310006 7 32 3100005 1 27 3100120 5 16 3100203 10 28 3100291 7 17 3100508 29 28 
310007 7 30 3100006 4 18 3100121 5 12 3100204 10 32 I 3100293 7 13 3100509 25 29 
310017 12 26 3100006 17 4 3100122 5 8 3100205 10 31 3100294 8 26 3100509 29 29 
310026 14 50 3100008 33 33 3100123 5 11 3100206 10 35 3100300 15 2 3100510 25 30 
310027 14 6 3100010 1 7 3100'125 5 22 3100207 10 33 I .3100301 15 5 3100510 29 30 
310039 3 31 3100011 1 8 3100126 5 20 3100208 10 29 I 3100302 15 1 3100511 25 31 

3100012 1 1 3100127 5 9 ;- 3100209 10 39 I 3100303 15 14 3100511 29 31 
330001 5 15 3100013 1 3 3100127 6 11 100210 10 38 3100304 15 16 3100512 25 23 
330002 9 20 3100016 2 11 3100128 5 5 1 10 27 3100304 15 27 3100512 29 23 

3100017 2 10 3100129 6 6 11 44 3100305 15 17 3100513 25 5 
340000 1 37 3100020 2 4 3100130 5 1 11 38 3100307 15 24 3100513 29 5 
340_091 9 27 3100021 2 5 3100132 5 7 11 41 3100309 12 22 3100514 25 4 
340001 11 13 3100022 2 1 3100140 9 34 11 39 3100309 15 9 3100514 29 4 
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3100515 25 14 I 3100602 17 24 I 3110034 12 I 
3100515 29 14 I 3100603 17 27 I 3110037 12 2 
3100516 25 33 I 3100604 17 6 I 3110038 12 5 
3100516 29 33 I 3100605 17 12 I 3110039 12 19 
3100517 25 19 I 3100607 17 5 I 3110051 12 16 3120033 13 7 
3100517 29 19 I 3100608 17 13 I 3110070 2 40 3120114 22 23 
3100518 25 21 I 3100609 19 25 I 3110072 2 41 3120240 22 18 
3100518 29 21 I 3100610 19 20 I 3110108 2 45 3120241 22 19 
3100520 24 24 I 3100611 18 1 I 3110109 2 52 3120243 22 30 
3100520 28 26 I 3100612 18 3 I 3110115 2 48 3120244 22 29 
3100521 24 35 I 3100613 18 5 I 3110130 22 17 3120245 22 34 
3100521 28 37 I 3100614 19 19 I 3110150 I 35 
3100522 24 32 I 31-00615 18 17 I 3110160 I 19 3200047 16 17 
3100522 28 34 I 3100616 18 12 I 3110161 2 35 3200048 16 10 
3100523 24 31 I 3100617 18 11 I 3110162 2 3 3200049 16 12 
3100523 28 33 I 3100618 18 24 I 3110163 2 15 3200063 16 24 
3100524 24 9 I 3100620 18 33 I 3110169 13 3 3200064 16 25 
3100524 28 11 I 3100621 18 38 I 3110170 12 10 3200086 12 13 
3100525 23 8 I 3100622 18 36 I 3110171 13 1 3200242 32 7 
3100525 27 9 I 3100623 17 26 I 3110172 12 30 3200251 4 22 
3100526 23 6 I 3100625 17 I I 3110173 12 25 3200252 4 25 
3100526 27 7 3100626 17 10 I 3110174 12 20 
3100527 23 37 3100636 17 34 I 3110180 13 5 3201035 30 11 
3100527 27 41 3100637 19 33 I 3110185 I 38 3201036 30 17 
3100528 23 36 3100638 18 30 I 3110190 21 32 3201037 30 16 
3100528 27 40 3100767 22 I I 3110191 21 31 
3100529 23 21 3100768 22 2 I 3110192 21 30 3300101 22 11 
3100529 27 25 3100769 22 3 I 3110193 21 29 
3100530 25 38 3100770 22 4 I 3110194 21 27 4109403 1 33 
3100530 29 38 I 3110195 21 26 
3100531 25 17 3101200 4 23 I 3110196 21 I 
3100531 29 17 3101202 23 40 I 3110197 21 11 
3100532 24 26 3101220 19 30-2 I 3110198 21 14 
3100532 28 28 3101260 21 23 I 3110199 21 2 
3100533 23 4 3101275 23 26 I 3110200 21 44 
3100533 27 5 3101275 27 30 I 3110201 21 41 
3100535 23 12 3101276 23 28 
3100536 23 11 3101276 27 32 3117048 21 42 
3100541 25 39 31!)1300 11 50 3117068 20 15-2 
310"0542 25 45 3101354 18 29-2 3117070 20 15-1 
3100543 25 47 3101355 18 31-2 3117076 8 14-1 
3100544 25 49 3117078 8 14-2 
3100545 25 50 3109200 11 6 3117080 8 14-3 
3100546 25 43 3109201 11 10-1 3117084 8 44 
3100547 25 52 3109210 11 10-2 3117084 20 8 
3100548 25 48 3109~00 9 1 3117088 20 1 
3100555 9 3-2 3109310 15 25 3117090 21 34-3 
3100560 25 35 3109930 25 54 3117092 21 34-2 
3100560 29 3ti 3117094 21 34-1 
3100565 25 37 3110010 2 28 
3100565 29 37 3110012 2 37 3118021 7 . 10-1 
3100570 26 2 3110014 2 14 3118022 7 10-2 
3100571 26 I 3110031 12 18 3118023 7 10-3 
31006o"O 17 29 3110032 12 4 3118024 20 16-1 
3100601 17 28 3110033 12 7 I 3118025 20 16-2 
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